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1. Client
¢ Name - Samsung Electronics Co., Ltd.
o Address : 129, Samsung-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677,

Rep. of Korea
« Date of Receipt . 2019-06-17

2. Use of Report -
3. Name of Product and Model . Smart Wearable / SM-R835U
4. Manufacturer and Country of Origin : Samsung Electronics Co., Ltd. / Korea
5. FCCID - A3LSMR835
6. IC Certification No. . 649E-SMR835
7. Date of Test : 2019-06-27 to 2019-08-13
8. Test Standards : FCC Part 2 / RSS-Gen Issue 5
FCC Part 22 subpart H/ RSS-132 Issue 3
FCC Part 24 subpart E/ RSS-133 Issue ©
FCC Part 27 subpart C / RSS-130 Issue 2, RSS-139 Issue 3
9. Test Results : Refer to the test result in the test report
“ Testéd by- . _ Technical Manager
Affirmation
| Name : Kwonse Kim i#\ Name : Seungyong Kim W) ‘

2019-08-13

KCTL Inc.

As a test result of the sample which was submitted from the client, this report does not guarantee the
whole product quality. This test report should not be used and copied without a written agreement by
KCTL Inc.

KCTL-TIROO1-003/2



KCTL Inc.

65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894  FAX: 82-505-299-8311
www.kctl.co.kr

Report No.:
KR19-SRF0097-B

Page (2) of (184)

KCTL

Report revision history
Date Revision Page No
2019-07-29 Initial report -
2019-08-08 Updated 5
2019-08-13 Retest 173

This report shall not be reproduced except in full, without the written approval of KCTL Inc. This document may
be altered or revised by KCTL Inc. personnel only, and shall be noted in the revision section of the document.
Any alteration of this document not carried out by KCTL Inc. will constitute fraud and shall nullify the document.
This test report is a general report that does not use the KOLAS accreditation mark and is not related to

KOLAS accreditation.

KCTL-TIR001-003/2



KCTL Inc. Report No.:
65, Sinwon-ro, Yeongtong-gu, KR19-SRF0097-B K‘ ’ l
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894  FAX: 82-505-299-8311 Page (3) of (184)

www.kctl.co.kr

2.

N o o bk~ w

8.

2.1.
2.2.
2.3.

7.1.
7.2.
7.3.
7.4.
7.5.
7.6.
7.7.
7.8.

CONTENTS

General iNnformation ... 4
Device iINformation ... 4
ACCESSOrY INFOrMEATION ... 5
Information about derivative model.............ccooiiiiiiiii 5
Frequency/channel Operations.............ooouviiiiii i e 5
Maximum ERP/EIRP POWET .........ciiiiiiieeeeee ettt e 9
SUMMANY Of 1SS ... 13
Measurement UNCErtainty ... 14
Measurement results explanation example ............ccoooiiiii i, 15
TEST FESUILS ... e ettt e e e e e e e e e et eann e e e e e eeeeeane 16
Conducted OULPUL POWET ........cooiiiieeee e 16
99% Occupied Bandwidth & 26 dB Bandwidth...............ccooiiiiiiiiiii 24
Spurious Emissions at Antenna Terminal.............cccoooooiiiiiiiii 76
Band Edge Emissions at Antenna Terminal ...................co 100
Peak to Average Power Ratio (PAPR) ... 127
Frequency Stability...........ooouiiii e 146
Radiated Power (ERP/EIRP) .......coiiiiicee et 153
Radiated Spurious EMISSIONS ........cooiiiiiiiiiiie e 163
Measurement QUIPMENT ..........e e e e e 184

This test report shall not be reproduced, except in full, without the written approval

KCTL-TIR001-003/2



Suwon-si, Gyeonggi-do, 16677, Korea

www.kctl.co.kr

KCTL Inc. Report No.:
65, Sinwon-ro, Yeongtong-gu, KR19-SRF0097-B K‘ ’ l
TEL: 82-31-285-0894 FAX: 82-505-299-8311 Page (4) of (184)

(B General information

Client
Address

Manufacturer
Address

Laboratory
Address
Accreditations

Samsung Electronics Co., Ltd.
129, Samsung-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677,
Rep. of Korea

Samsung Electronics Co., Ltd.

129, Samsung-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677,
Rep. of Korea

KCTL Inc.

65, Sinwon-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677, Korea
FCC Site Designation No: KR0040, FCC Site Registration No: 687132
VCCI Registration No. : R-3327, G-198, C-3706, T-1849

Industry Canada Registration No. : 8035A

KOLAS No.: KT231

2. Device information

Equipment under test . Smart Wearable

Model
Derivative model
Frequency range

Modulation technique

Number of channels

Power source

SM-R835U
SM-R835F
Bluetooth(BDR/EDR/BLE)_2 402 Mz ~ 2 480 Mt

WIFI(802.11b/g/n20)_2 412 Wi ~ 2 472 M
LTE Band 12_699.7 My ~715.3 M

LTE Band 13_779.5 iz ~ 784.5 M

LTE Band 5_824.7 iz ~ 848.3 M

LTE Band 26_824.7 iz ~ 848.3 Mz, 814.7 Mz ~ 823.3 Mk
LTE Band 4_1710.7 Miz ~1754.3 M

LTE Band 66_1 710.7 M ~ 1 779.3 M

LTE Band 2_1 850.7 Mz ~ 1 909.3 Mk

LTE Band 25_1 850.7 Ml ~ 1 914.3 Mk

WCDMA 850_826.4 Mz ~ 846.6 Mt

WCDMA 1700_1712.4 Mz ~ 1 752.6 Mk

WCDMA 1900_1 852.4 Mz ~ 1 907.6 Mt
Bluetooth(BDR/EDR)__ GFSK, /4DQPSK, 8DPSK
Bluetooth(BLE) GFSK
WIFI1(802.11b/g/n20)_DSSS, OFDM

LTE_QPSK, 16QAM

WCDMA_QPSK

Bluetooth(BDR/EDR)_79 ch

Bluetooth(BLE) 40 ch

WIFI1(802.11b/g/n20)_13 ch

DC3.85V

This test report shall not be reproduced, except in full, without the written approval
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Antenna specification . LTE/WCDMA_PIFA (Housing metal) Antenna
WIFI/Bluetooth(BDR/EDR/BLE) LDS Antenna

Antenna gain . WIFI/Bluetooth(BDR/EDR/BLE) : -6.4 dBi

Software version : R835U.001

Hardware version . REV1.0

Test device serial No. . Conducted(R3AM6002TOW, R3AM600ZPAT),

Radiated(R3AM600ZJNZ, R3AM600ZJPB, R3AM600ZJJF,
R3AMG00ONEOB, RSAM600ONEDH, R3AM600NEJZ, R3AMG600ONFWP)

R3AM6002TOW)
Operation temperature : -30 °C ~50 °C
2.1. Accessory information
Equipment | Manufacturer Model Serial No. e FCCID &IC
source
. Samsung
Wireless ; DC5.0V, A3LEPORS825 /
charger Electrcl)_?cljcs Co,, EP-OR825 - 10A 649E-EPOR825

2.2. Information about derivative model
The difference between basic model and derivative models is:

Hardware is identical with the basic model and software is as follows.
a. For the model SM-R835U:
- 3G(B2,B4,B5), 4G(B2,B4,B5,B12,B13,B25,B26,B66) are enabled by software.

b. For the model SM-R835F:
- 3G(B2,B4), 4G(B2,B4,B12,B13,B25,B26,B66) are disabled by software.
- 3G(B1,B8), 4G(B1,B3,B7,B8,B20) are enabled by software.

c. In USA, 4G(B7) disabled by MCC code. Because device doesn’t support B7 roaming in USA.
d. All other protocol part is same and all other features of Volte, SUPL is same.

2.3. Frequency/channel operations

This device contains the following capabilities:

Bluetooth(BDR/EDR/BLE), WIF1(802.11b/g/n20),

LTE Band 12, LTE Band 13, LTE Band 5, LTE Band 26, LTE Band 4, LTE Band 66, LTE Band 2
LTE Band 25, WCDMA 850, WCDMA 1700, WCDMA 1900

LTE Band 26(814 - 849 M) overlaps the entire frequency range of LTE Band 5(824 - 849 Miz).
Therefore, test data provided in this report covers Band 5 and the portion of Band 26 subpart to Part22.

LTE Band 66(1 710 - 1 780 M) overlaps the entire frequency range of LTE Band 4(1 710 - 1 755 Mi).
Therefore, test data provided in this report covers Band 4 as well as Band 66.

LTE Band 25(1 850 - 1 915 M) overlaps the entire frequency range of LTE Band 2(1 850 - 1 910 Miz).
Therefore, test data provided in this report covers Band 2 as well as Band 25.
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LTE Band 12
Ch. Fre(z}z];ncy Ch. Frec&ﬁ;ncy Ch. Fre?ﬁlze)ncy Ch. Frec(%;ncy
23017 699.7 23025 700.5 23035 701.5 23060 704.0
23095 707.5 23095 707.5 23095 707.5 23095 707.5
23173 715.3 23165 714.5 23155 713.5 23130 711.0
Table 2.3.1. 1.4M BW Table 2.3.2. 3M BW Table 2.3.3. 5M BW Table 2.3.4. 10M BW
LTE Band 13
Ch. Frec&ﬁ;ncy Ch. Fre?ﬁlze)ncy
23205 779.5 - -
23230 782.0 23230 782.0
23255 784.5 - -
Table 2.3.5. 5M BW Table 2.3.6. 10M BW
LTE Band 5
Ch. Fre(z}z];ncy Ch. Frec&ﬁ;ncy Ch. Fre?ﬁlze)ncy Ch. Frec(%;ncy
20407 824.7 20415 825.5 20425 826.5 20450 829.0
20525 836.5 20525 836.5 20525 836.5 20525 836.5
20643 848.3 20635 847.5 20625 846.5 20600 844.0
Table 2.3.7. 1.4M BW Table 2.3.8. 3M BW Table 2.3.9. 5M BW Table 2.3.10. 10M BW
LTE Band 26
Ch. Frec(qh;{;ncy Ch. Fre?ﬁhe)ncy Ch. Fre?ﬁgncy
26797 824.7 26805 825.5 26815 826.5
26915 836.5 26915 836.5 26915 836.5
27033 848.3 27025 847.5 27015 846.5
Table 2.3.11. 1.4M BW Table 2.3.12. 3M BW Table 2.3.13. 5M BW
Ch. Frec(qh;];ncy Ch. Fre?};{;ncy
26840 829.0 26865 831.5
26915 836.5 - -
26990 844.0 26965 841.5

Table 2.3.14. 10M BW

Table 2.3.15. 15M BW

This test report shall not be reproduced, except in full, without the written approval
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LTE Band 4
Ch. Frequency (M) Ch. Frequency (M) Ch. Frequency (Mk)
19957 1710.7 19965 17115 19975 17125
20175 17325 20175 17325 20175 17325
20393 1754.3 20385 1753.5 20375 17525
Table 2.3.16. 1.4M BW Table 2.3.17. 3M BW Table 2.3.18. 5M BW
Ch. Frequency (Mk) Ch. Frequency (Mk) Ch. Frequency (M)
20000 1715.0 20025 1717.5 20050 1720.0
20175 17325 20175 17325 20175 17325
20350 1750.0 20325 1747.5 20300 1745.0

Table 2.3.19. 10M BW

Table 2.3.20. 15M BW

Table 2.3.21. 20M BW

LTE Band 66

Ch. Frec(qh;];ncy Ch. Frec(%;ncy Ch. Frec(qh;];ncy
131979 1710.7 131987 1711.5 131997 17125
132322 1745.0 132322 1745.0 132322 1745.0
132665 1779.3 132657 1778.5 132647 17775
Table 2.3.22. 1.4M BW Table 2.3.23. 3M BW Table 2.3.24. 5M BW

Ch. Frec(qh;];ncy Ch. Frec(%;ncy Ch. Frec(qh;];ncy
132022 1715.0 132047 1717.5 132072 1720.0
132322 1745.0 132322 1745.0 132322 1745.0
132622 1775.0 132597 17725 132572 1770.0
Table 2.3.25. 10M BW Table 2.3.26. 15M BW Table 2.3.27. 20M BW

LTE Band 2

Ch. Fre?ﬁgncy Ch. Fre?ﬁhe)ncy Ch. Fre?ﬁgncy
18607 1850.7 18615 1851.5 18625 1852.5
18900 1 880.0 18900 1 880.0 18900 1 880.0
19193 1909.3 19185 1908.5 19175 1907.5
Table 2.3.28. 1.4M BW Table 2.3.29. 3M BW Table 2.3.30. 5M BW
Ch. Frec(quE];ncy Ch. Frec(%;ncy Ch. Frec(quE];ncy
18650 1855.0 18675 1857.5 18700 1 860.0
18900 1 880.0 18900 1 880.0 18900 1 880.0
19150 1905.0 19125 1902.5 19100 1 900.0
Table 2.3.31. 10M BW Table 2.3.32. 15M BW Table 2.3.33. 20M BW
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LTE Band 25
Frequency Frequency Frequency
Ch. Ch. Ch.
(Mtz) (Mz) (VHz)

26047 1850.7 26055 1851.5 26065 1852.5
26365 1882.5 26365 1882.5 26365 1882.5
26683 1914.3 26675 1913.5 26665 19125

Table 2.3.34. 1.4M BW

Table 2.3.35. 3M BW

Table 2.3.36. 5M BW

Frequency Frequency Frequency
Ch. Ch. Ch.
(Mtz) (Mz) (Mtz)
26090 1855.0 26115 1857.5 26140 1 860.0
26365 1882.5 26365 1882.5 26365 1882.5
26640 1910.0 26615 1907.5 26590 1905.0

Table 2.3.37. 10M BW

Table 2.3.38. 15M BW

Table 2.3.39. 20M BW
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3. Maximum ERP/EIRP powe
LTE Band 12/13
Emission ERP
Mode Tx frequency (M .
9 y (ike) designator Max. power (dBm) | Max. power (W)
1M10G7D 9.44 0.009
699.7 ~715.3
1M10W7D 8.05 0.006
2M72G7D 9.27 0.008
700.5~714.5
2M71W7D 7.72 0.006
LTE Band 12
4M55G7D 9.96 0.010
701.5~713.5
4M53W7D 8.78 0.008
8M99G7D 9.59 0.009
704.0~711.0
9M04W7D 8.45 0.007
4M52G7D 14.34 0.027
779.5~784.5
4M53W7D 13.10 0.020
LTE Band 13
8M94G7D 14.69 0.029
782.0
8M94W7D 13.47 0.022
LTE Band 5
ERP EIRP
o Tx frequency | Emission M M
el (M) designator | ' ax- POWEr | Max. power | ViaX. POWer | Max. power
(dBm) (w) (dBm) (w)
1M10G7D 10.58 0.011 12.73 0.019
824.7 ~ 848.3
1M10W7D 9.35 0.009 11.50 0.014
2M72G7D 8.78 0.008 10.93 0.012
825.5~ 8475
2M70W7D 7.89 0.006 10.04 0.010
LTE Band 5
4M55G7D 8.85 0.008 11.00 0.013
826.5 ~ 846.5
4M53W7D 7.83 0.006 9.98 0.010
8M99G7D 8.99 0.008 11.14 0.013
829.0 ~ 844.0
8M99W7D 7.99 0.006 10.14 0.010
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LTE Band 26
ERP EIRP
Ll (M) designator | ' aX- POWEr | Max. power | WaX- POWer | Max. power
(dBm) (W) (dBm) (W)
1M10G7D 11.86 0.015 14.01 0.025
824.7 ~ 848.3
1TM10W7D 9.76 0.009 11.91 0.016
2M72G7D 11.12 0.013 13.27 0.021
825.5~847.5
2M70W7D 9.82 0.010 11.97 0.016
4M55G7D 9.75 0.009 11.90 0.015
LTEBand 26 | 826.5 ~ 846.5
4M53W7D 8.41 0.007 10.56 0.011
8M99G7D 9.72 0.009 11.87 0.015
829.0 ~ 844.0
8M99W7D 8.42 0.007 10.57 0.011
13M5G7D 9.43 0.009 11.58 0.014
831.5~841.5
13M5W7D 8.35 0.007 10.50 0.011
LTE Band 4
Emission EIRP
Mode Tx frequency (M: .
9 y (ike) designator Max. power (dBm) | Max. power (W)
1M10G7D 14.86 0.031
1710.7 ~1754.3
1M10W7D 13.46 0.022
2M71G7D 15.53 0.036
1711.5~1753.5
2M72W7D 14.21 0.026
4M53G7D 15.49 0.035
17125~17525
4M55W7D 14.34 0.027
LTE Band 4
9M04G7D 15.35 0.034
1715.0~1750.0
9M02W7D 13.97 0.025
13M5G7D 15.28 0.034
1717.5~1747.5
13M5W7D 13.73 0.024
18M0G7D 15.06 0.032
1720.0~1745.0
18MOW7D 13.52 0.022
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LTE Band 66
Emission EIRP
Mode Tx frequency (i) designator Max. power (dBm) | Max. power (W)

1M10G7D 14.64 0.029
1710.7~1779.3

TM11IW7D 13.85 0.024

2M71G7D 15.16 0.033
1711.5~1778.5

2M72W7D 14.30 0.027

4M55G7D 15.19 0.033
17125~1777.5

4M55W7D 13.93 0.025

LTE Band 66

9M04G7D 13.66 0.023
1715.0~1775.0

9MO02W7D 12.53 0.018

13M5G7D 15.02 0.032
1717.5~1772.5

13M6W7D 13.89 0.024

18M0G7D 15.00 0.032
1720.0~1770.0

18MOW7D 13.78 0.024

LTE Band 2
Emission EIRP
Mode Tx frequency () designator Max. power (dBm) | Max. power (W)

1M11G7D 20.72 0.118
1 850.7 ~1909.3

1M10W7D 18.80 0.076

2M71G7D 20.40 0.110
1851.5~1908.5

2M70W7D 19.36 0.086

4M53G7D 20.06 0.101
1852.5~1907.5

4M53W7D 18.86 0.077

LTE Band 2

9M02G7D 20.44 0.1
1855.0 ~1905.0

8M99WT7D 19.12 0.082

13M5G7D 20.15 0.104
1857.5~1902.5

13M5W7D 18.87 0.077

18M0G7D 20.09 0.102
1 860.0 ~1900.0

18M1W7D 19.00 0.079
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LTE Band 25
Emission EIRP
Mode Tx frequency (M .
g y (W) designator Max. power (dBm) | Max. power (W)

1M11G7D 19.51 0.089

1850.7~1914.3
1M12W7D 18.69 0.074
2M72G7D 19.70 0.093

1851.5~1913.5
2M71W7D 18.23 0.067
4M53G7D 18.89 0.077

1852.5~19125
4M53W7D 18.11 0.065

LTE Band 25

9M02G7D 19.74 0.094

1855.0~1910.0
8M99W7D 18.31 0.068
13M5G7D 18.15 0.065

1857.5~1907.5
13M5W7D 1717 0.052
18M0G7D 20.01 0.100

1 860.0 ~1905.0
18M1W7D 18.83 0.076
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4. Summary of tests
FCC Part RSS P t Test It
section(s) Section(s) arameter estresutis
RSS-Gen(6.12)
- 29.':2(486)(5) RSS-130(4.6)
2'4 232(c) RSS-132(5.4) Conducted Output Power Pass
27’ 50(h) RSS-133(4.1)
' RSS-139(4.1)
2.1049 E%g?gg‘g;)) Occupied Bandwidth & 26 dB Bandwidth Pass
23.;2)?(151) RSS-130(4.7) Band Edge Emissions at Antenna Terminal Pass
' RSS-132(5.5)
24.238(a) RSS-133 _ o ,
-133(6.5) | Spurious Emissions at Antenna Terminal Pass
27.53(c)(2)(4) RSS-139(6.6)
27.53(g),(h) '
RSS-130(4.6)
22745203255352) Sggj ggggjg Peak to Average Power Ratio Pass
RSS-139(6.5)
2.1055 RSS-130(4.5)
22.355 RSS-132(5.3) -
24 235 RSS-133(6.3) Frequency stability Pass
27.54 RSS-139(6.4)
22;?122(23‘()(5)5) RSS-130(4.6)
27 50(b)(10) RSS-132(5.4) Effective Radiated Power & Pass
27'50(0)(10) RSS-133(6.4) Equivalent Isotropic Radiated Power
27 50(d)(4) RSS-139(6.5)
2.1053 RSS-130(4.7)
22.917(a) RSS-132(5.5)
24.238(a) RSS-133(6.5) Radiated Spurious Emissions Pass
27.53(0)2)4) | Rss.139(6.6)
27.53(f),(9).(h)
Notes:

1.

W N

All modes of operation were investigated and the worst case emissions are reported with the EUT
positioning, modulations, RB sizes and offsets, and channel bandwidth configurations in the test

data.

. All the radiated tests have been performed two modes (with charger and without charger)
. For LTE Band 12, Band 13, Band 5, Band 26, the fundamental of the EUT was investigated in
three orthogonal orientations X, Y and Z. It was determined that X orientation was worst-case

orientation. Therefore, all final radiated testing was performed with the EUT in X orientation.

For ERP/EIRP tests, these bands were performed with charger for evaluation of worst case mode.
. For LTE Band 4, Band 66, Band 2, Band 25, the fundamental of the EUT was investigated in three

orthogonal orientations X, Y and Z. It was determined that Z orientation was worst-case
orientation. Therefore, all final radiated testing was performed with the EUT in Z orientation.

For ERP/EIRP tests, these bands were performed without charger for evaluation of worst case

mode.

+ ANSI C63.26-2015
+ ANSI/TIA-603-E-2016
+ KDB 971168 D01 v03r01

. The test procedure(s) in this report were performed in accordance as following.
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5. Measurement uncertainty
The measurement uncertainties shown below were calculated in accordance with the requirements

of ANSI C63.4-2014.

All measurement uncertainty values are shown with a coverage factor of k=2 to indicated a 95 % level
of confidence. The measurement data shown herein meets of exceeds the Ucispr measurement
uncertainty values specified in CISPR 16-4-2 and thus, can be compared directly to specified limits to

determine compliance.

Parameter Expanded uncertainty (*)
Conducted RF power 1.76 dB
Conducted spurious emissions 4.03 dB

9 Kbz ~30 Mz 2.28 dB

Radiated spurious emissions 30 Mz ~1 Gz 3.68 dB

Above 1 (liz 5.72 dB

This test report shall not be reproduced, except in full, without the written approval

KCTL-TIR001-003/2




KCTL Inc.

www.kctl.co.kr

65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894  FAX: 82-505-299-8311

Report No.:
KR19-SRF0097-B

Page (15) of (184)

KCTL

6. Measurement results explanation example

The offset level is set in the spectrum analyzer to compensate the RF cable loss factor between

EUT conducted output port and spectrum analyzer.

With the offset compensation, the spectrum analyzer reading level is exactly the EUT RF output

level.
Frequency (Mk) Factor(dB) Frequency (M) Factor(dB)
30 6.20 11 000 8.82
50 6.29 12 000 8.83
100 6.36 13 000 8.58
200 6.47 14 000 8.91
300 6.67 15 000 9.08
400 6.85 16 000 9.10
500 7.02 17 000 9.13
600 7.1 18 000 9.15
700 7.15 19 000 9.35
800 7.26 20 000 9.46
900 7.38 21 000 9.50
1 000 7.79 22 000 9.49
2 000 8.36 23 000 9.68
3 000 8.46 24 000 9.93
4000 8.45 25000 10.12
5000 8.47 26 000 11.03
6 000 8.54 26 500 11.58
7 000 8.60 27 000 11.95
8 000 8.61 28 000 12.12
9 000 8.70 29 000 12.39
10 000 8.76 30 000 13.05
Note.

Offset(dB) = RF cable loss(dB) + Divider (dB)

This test report shall not be reproduced, except in full, without the written approval
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7. Test results
7.1. Conducted output powe
Test setup
Mobile
EUT Test lilnit

Test procedure

971168 D01 v03r01 — Section 5.2
ANSI C63.26-2015 — Section 5.2.4.2
CFR 47, - Section §2.1046

Test settings
When an average power meter is used to perform RF output power measurements, the fundamental

condition that measurement be performed only over durations of active transmissions at maximum
output power level applies. Thus, an average power meter can always be used to perform the
measurement when the EUT can be configured to transmit continuously.

If the EUT cannot be configured to transmit continuously (i.e., burst duty cycle < 98%), then the
following options can be implemented to facilitate measurement of the average power with an
average power meter:

a) Agated average power meter can be used to perform the measurement if the gating
parameters can be adjusted such that the power is measured only during active
transmission bursts at maximum output power levels.

b)  Aconventional average power meter with no signal gating capability can also be used if the
measured burst duty cycle is constant (i.e., duty cycle variations are less than or equal to +
2%) by performing the measurement over the on/off burst cycles and then correcting
(increasing) the measured level by a factor equal to [10log (1/duty cycle)]. See 5.2.4.3.4 for
guidance with respect to measuring the transmitter duty cycle.

See item r) of 4.1 for more information regarding power meter functional requirements and
limitations, and consult the instrumentation-specific application literature for proper set-up and use.

Notes:
Offset(dB) = RF cable loss(dB)

This test report shall not be reproduced, except in full, without the written approval
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Test results
. Maximum power
BT::L Ban(mldth r;rzfite RB size RB offset MPR Frequency (M)
Low Middle High
1 0 0 22.51 22.50 22.50
1 3 0 22.49 22.49 22.47
1 5 0 2247 22.42 22.44
QPSK 3 0 0 22.45 22.44 22.43
3 1 0 22.45 22.40 22.42
3 3 0 22.43 22.39 22.43
14 6 0 1 21.48 21.42 21.47
’ 1 0 1 21.53 21.45 21.67
1 3 1 21.50 2141 21.62
1 5 1 21.33 21.42 21.46
16QAM 3 0 1 21.46 21.36 21.56
3 1 1 21.48 21.35 21.55
3 3 1 21.50 21.33 21.54
6 0 2 20.50 20.36 20.42
1 0 0 22.46 22.50 22.49
1 8 0 22.40 22.47 22.47
1 14 0 22.40 22.48 22.48
QPSK 8 0 1 21.45 21.42 21.49
8 4 1 21.44 21.41 21.46
8 7 1 21.42 21.40 21.44
3 15 0 1 21.55 21.56 21.42
1 0 1 21.56 21.62 21.70
1 8 1 21.46 21.56 2153
1 14 1 21.49 21.46 21.45
16QAM 8 0 2 20.63 20.46 20.63
8 4 2 20.60 20.44 20.58
8 7 2 20.56 20.44 20.51
LTE 15 0 2 20.54 20.51 20.46
Band 12 1 0 0 2257 2254 22.46
1 12 0 22.53 22.54 22.41
1 24 0 22.53 22.53 22.36
QPSK 12 0 1 21.67 21.53 21.41
12 7 1 21.63 21.52 21.40
12 13 1 21.60 2151 21.37
5 25 0 1 21.60 2151 21.35
1 0 1 21.69 21.47 21.48
1 12 1 21.67 21.42 21.42
1 24 1 21.61 21.41 21.45
16QAM 12 0 2 20.68 20.60 20.40
12 7 2 20.67 20.58 20.38
12 13 2 20.63 20.56 20.32
25 0 2 20.60 20.53 20.36
1 0 0 2258 22.55 2252
1 25 0 22.50 22.52 22.51
1 49 0 22.50 22.51 22.48
QPSK 25 0 1 21.59 21.46 21.56
25 12 1 21.55 21.45 21.55
25 25 1 21.50 21.42 21.51
10 50 0 1 21.46 2141 21.50
1 0 1 21.53 21.47 21.65
1 25 1 21.28 21.37 21.58
1 49 1 21.38 21.38 21.60
16QAM 25 0 2 20.60 20.59 20.56
25 12 2 20.55 20.57 20.55
25 25 2 20.53 20.56 20.56
50 0 2 20.60 20.57 20.50
1 0 0 22.36 22.43 2242
1 12 0 22.31 22.32 22.40
1 24 0 22.21 22.26 22.38
QPSK 12 0 1 21.39 21.36 21.46
12 7 1 21.36 21.35 21.43
12 13 1 21.32 21.33 21.41
5 25 0 1 21.32 21.29 21.38
1 0 1 21.74 21.40 21.37
1 12 1 21.67 21.35 21.35
1 24 1 21.61 21.36 21.34
16QAM 12 0 2 20.25 20.41 20.35
12 7 2 20.24 20.37 20.33
12 13 2 20.23 20.33 20.35
LTE 25 0 2 20.25 20.30 20.40
Band 13 1 0 0 - 22.44 -
1 25 0 - 22.34 -
1 49 0 B 22.36 B
QPSK 25 0 1 - 21.47 -
25 12 1 - 21.45 -
25 25 1 - 21.44 -
10 50 0 1 - 21.42 -
1 0 1 - 21.45 -
1 25 1 - 21.42 -
1 49 1 - 21.35 -
16QAM 25 0 2 - 20.54 -
25 12 2 - 20.50 -
25 25 2 - 20.45 -
50 0 2 - 20.46 -
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. Maximum power
BT:::’ Ban((};l:’)'dth r:zts:ite RB size RB offset MPR Frequ_ency (M) i

Low Middle High

1 0 0 22.65 22.63 22.51

1 3 0 22.64 22.62 22.44

1 5 0 22.63 22.60 22.44

QPSK 3 0 0 22.56 22.53 22.45

3 1 0 22.55 22.50 22.44

3 3 0 22.52 22.47 22.43

14 6 0 1 21.53 21.51 21.42

’ 1 0 1 21.47 21.60 21.50

1 3 1 21.43 21.58 21.48

1 5 1 21.40 21.55 21.31

16QAM 3 0 1 21.40 21.51 21.45

3 1 1 21.36 21.47 21.44

3 3 1 21.33 21.46 21.44

6 0 2 20.54 20.60 20.46

1 0 0 22.68 22.65 22.53

1 8 0 22.63 22.61 22.52

1 14 0 22.60 22.60 22.49

QPSK 8 0 1 21.63 21.60 21.43

8 4 1 21.63 21.59 21.42

8 7 1 21.62 21.58 21.43

3 15 0 1 21.68 21.63 21.52

1 0 1 21.75 21.66 21.49

1 8 1 21.70 21.57 21.44

1 14 1 21.69 21.63 21.43

16QAM 8 0 2 20.73 20.66 20.58

8 4 2 20.68 20.63 20.55

8 7 2 20.59 20.57 20.51

LTE 15 0 2 20.69 20.57 20.43

Band 5 1 0 0 22.70 22.62 22.49

1 12 0 22.62 22.58 2247

1 24 0 22.62 22.56 22.47

QPSK 12 0 1 21.69 21.63 21.49

12 7 1 21.66 21.62 21.46

12 13 1 21.65 21.62 21.44

5 25 0 1 21.67 21.66 21.43

1 0 1 21.68 21.55 21.46

1 12 1 21.62 21.54 21.45

1 24 1 21.59 21.52 21.42

16QAM 12 0 2 20.62 20.59 20.43

12 7 2 20.62 20.57 20.42

12 13 2 20.61 20.57 20.42

25 0 2 20.62 20.53 20.46

1 0 0 22.76 22.70 22.69

1 25 0 22.75 22.64 22.66

1 49 0 22.75 22.66 22.66

QPSK 25 0 1 21.74 21.73 21.73

25 12 1 21.70 21.70 21.72

25 25 1 21.68 21.67 21.68

10 50 0 1 21.67 21.72 21.70

1 0 1 21.78 21.97 21.51

1 25 1 21.69 21.89 21.45

1 49 1 21.66 21.69 21.33

16QAM 25 0 2 20.96 20.85 20.68

25 12 2 20.91 20.81 20.66

25 25 2 20.78 20.75 20.65

50 0 2 20.85 20.83 20.82
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. Maximum power
BT:::’ Ban((};l:’)'dth r:zts:ite RB size RB offset MPR Frequ_ency (M) i

Low Middle High

1 0 0 22.29 22.05 22.27

1 3 0 22.15 21.99 22.15

1 5 0 22.18 21.97 22.23

QPSK 3 0 0 22.24 21.94 22.20

3 1 0 22.23 21.90 22.17

3 3 0 22.23 21.88 22.15

14 6 0 1 21.26 21.04 21.18

! 1 0 1 21.29 21.23 21.34

1 3 1 21.15 21.15 21.24

1 5 1 21.14 21.16 21.30

16QAM 3 0 1 21.22 21.19 21.15

3 1 1 21.18 21.15 21.13

3 3 1 21.11 21.12 21.10

6 0 2 20.32 20.21 20.22

1 0 0 22.26 21.94 22.23

1 8 0 22.22 21.90 22.21

1 14 0 22.22 21.81 22.22

QPSK 8 0 1 21.18 20.81 21.17

8 4 1 21.16 20.81 21.17

8 7 1 21.15 20.80 21.16

3 15 0 1 21.19 20.85 21.18

1 0 1 21.27 21.08 21.35

1 8 1 21.20 21.00 21.27

1 14 1 21.18 20.90 21.20

16QAM 8 0 2 20.10 19.81 20.20

8 4 2 20.07 19.80 20.18

8 7 2 20.05 19.76 20.16

15 0 2 20.07 19.81 20.25

1 0 0 22.26 21.98 22.21

1 12 0 22.17 21.87 22.06

1 24 0 22.21 21.83 22.04

QPSK 12 0 1 21.21 20.80 21.09

12 7 1 21.18 20.80 21.07

12 13 1 21.14 20.81 21.05

LTE 5 25 0 1 21.23 20.88 21.12

Band 26 1 0 1 21.28 20.88 21.18

1 12 1 21.23 20.85 21.11

1 24 1 21.28 20.71 21.11

16QAM 12 0 2 20.08 19.82 20.04

12 7 2 20.05 19.81 19.99

12 13 2 20.03 19.79 19.96

25 0 2 20.17 19.74 20.04

1 0 0 22.31 22.02 22.21

1 25 0 22.23 22.00 22.20

1 49 0 22.28 21.96 22.14

QPSK 25 0 1 21.21 21.07 21.13

25 12 1 21.18 21.06 21.12

25 25 1 21.14 21.00 21.13

10 50 0 1 21.19 21.07 21.15

1 0 1 21.13 21.35 21.35

1 25 1 21.05 21.18 21.31

1 49 1 21.00 21.10 21.25

16QAM 25 0 2 20.24 20.09 20.19

25 12 2 20.22 20.05 20.18

25 25 2 20.17 19.94 20.17

50 0 2 20.17 20.03 20.19

1 0 0 22.38 22.14 22.32

1 36 0 22.29 22.04 22.31

1 74 0 22.32 22.02 22.28

QPSK 36 0 1 21.34 21.18 21.33

36 18 1 21.32 21.15 21.32

36 37 1 21.30 21.14 21.31

15 75 0 1 21.30 21.12 21.30

1 0 1 21.57 20.99 21.59

1 36 1 21.36 20.98 21.53

1 74 1 21.33 20.95 21.50

16QAM 36 0 2 20.40 20.20 20.30

36 18 2 20.34 20.19 20.27

36 37 2 20.20 20.18 20.26

75 0 2 20.34 20.18 20.34
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. Maximum power
BT:::’ Ban((};l:’)'dth r:zts:ite RB size RB offset MPR Frequ_ency (M) i

Low Middle High

1 0 0 22.26 22.00 22.04

1 3 0 2211 21.94 22.00

1 5 0 22.11 21.91 21.97

QPSK 3 0 0 22.09 21.91 21.91

3 1 0 22.05 21.90 21.90

3 3 0 22.03 21.90 21.89

14 6 0 1 21.19 20.98 20.90

! 1 0 1 21.52 21.17 20.90

1 3 1 21.39 21.07 20.87

1 5 1 21.24 21.12 20.67

16QAM 3 0 1 21.18 21.11 20.85

3 1 1 21.14 21.03 20.81

3 3 1 21.09 20.94 20.76

6 0 2 20.09 20.07 19.85

1 0 0 22.35 22.14 21.95

1 8 0 22.30 22.09 21.88

1 14 0 22.28 22.02 21.86

QPSK 8 0 1 21.33 21.09 20.86

8 4 1 21.31 21.05 20.85

8 7 1 21.31 21.01 20.86

3 15 0 1 21.28 21.07 20.83

1 0 1 21.84 21.26 21.06

1 8 1 21.81 21.22 21.05

1 14 1 21.77 21.22 21.04

16QAM 8 0 2 20.48 20.05 19.97

8 4 2 20.41 20.03 19.92

8 7 2 20.34 20.03 19.89

15 0 2 20.41 20.14 19.83

1 0 0 22.22 21.92 21.84

1 12 0 22.18 21.91 21.80

1 24 0 22.14 21.86 21.76

QPSK 12 0 1 21.21 20.94 20.87

12 7 1 21.19 20.91 20.85

12 13 1 21.19 20.86 20.84

5 25 0 1 21.20 20.87 20.93

1 0 1 21.37 20.93 20.84

1 12 1 21.21 20.92 20.80

1 24 1 21.19 20.85 20.53

16QAM 12 0 2 20.22 19.83 19.87

12 7 2 20.20 19.80 19.83

12 13 2 20.18 19.77 19.77

LTE 25 0 2 20.24 19.91 19.95

Band 4 1 0 0 22.19 22.04 22.08

1 25 0 22.07 21.98 22.04

1 49 0 22.06 21.92 22.05

QPSK 25 0 1 21.17 21.07 21.02

25 12 1 21.14 21.06 21.03

25 25 1 21.08 21.04 21.04

10 50 0 1 21.18 21.07 21.03

1 0 1 21.23 21.27 21.32

1 25 1 21.21 21.25 21.29

1 49 1 21.11 21.16 21.28

16QAM 25 0 2 20.15 20.08 20.06

25 12 2 20.11 20.05 20.04

25 25 2 20.07 20.04 20.01

50 0 2 20.25 20.07 20.05

1 0 0 22.13 22.12 22.01

1 36 0 22.08 22.01 21.95

1 74 0 22.01 21.96 21.92

QPSK 36 0 1 21.25 21.12 21.04

36 18 1 21.19 21.08 21.03

36 37 1 21.15 21.03 21.01

15 75 0 1 21.10 21.07 21.03

1 0 1 21.05 21.35 21.08

1 36 1 21.04 21.23 21.03

1 74 1 20.83 21.13 21.02

16QAM 36 0 2 20.20 20.12 20.08

36 18 2 20.15 20.06 20.06

36 37 2 20.12 20.00 20.01

75 0 2 20.16 20.02 19.63

1 0 0 22.36 22.27 22.09

1 49 0 22.21 22.21 22.08

1 99 0 22.16 22.15 22.03

QPSK 50 0 1 21.39 21.18 21.26

50 24 1 21.37 21.17 21.22

50 50 1 21.36 21.17 21.19

20 100 0 1 21.38 21.16 21.19

1 0 1 21.48 21.41 21.19

1 49 1 21.28 21.40 21.12

1 99 1 21.35 21.33 21.10

16QAM 50 0 2 20.42 20.15 20.19

50 24 2 20.31 20.14 20.18

50 50 2 20.23 20.12 20.18

100 0 2 20.28 20.17 20.19
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. Maximum power
BT:::’ Ban((};l:’)'dth r:zts:ite RB size RB offset MPR Frequ_ency (M) i

Low Middle High

1 0 0 22.29 22.05 22.27

1 3 0 22.15 21.99 22.15

1 5 0 22.18 21.97 22.23

QPSK 3 0 0 22.24 21.94 22.20

3 1 0 22.23 21.90 2217

3 3 0 22.23 21.88 22.15

14 6 0 1 21.26 21.04 21.18

! 1 0 1 21.29 21.23 21.34

1 3 1 21.15 21.15 21.24

1 5 1 21.14 21.16 21.30

16QAM 3 0 1 21.22 21.19 21.15

3 1 1 21.18 21.15 21.13

3 3 1 21.11 21.12 21.10

6 0 2 20.32 20.21 20.22

1 0 0 22.26 21.94 22.23

1 8 0 22.22 21.90 22.21

1 14 0 22.22 21.81 22.22

QPSK 8 0 1 21.18 20.81 21.17

8 4 1 21.16 20.81 21.17

8 7 1 21.15 20.80 21.16

3 15 0 1 21.19 20.85 21.18

1 0 1 21.27 21.08 21.35

1 8 1 21.20 21.00 21.27

1 14 1 21.18 20.90 21.20

16QAM 8 0 2 20.10 19.81 20.20

8 4 2 20.07 19.80 20.18

8 7 2 20.05 19.76 20.16

15 0 2 20.07 19.81 20.25

1 0 0 22.26 21.98 22.21

1 12 0 2217 21.87 22.06

1 24 0 22.21 21.83 22.04

QPSK 12 0 1 21.21 20.80 21.09

12 7 1 21.18 20.80 21.07

12 13 1 21.14 20.81 21.05

5 25 0 1 21.23 20.88 21.12

1 0 1 21.28 20.88 21.18

1 12 1 21.23 20.85 21.11

1 24 1 21.28 20.71 21.11

16QAM 12 0 2 20.08 19.82 20.04

12 7 2 20.05 19.81 19.99

12 13 2 20.03 19.79 19.96

LTE 25 0 2 20.17 19.74 20.04

Band 66 1 0 0 22.25 21.94 22.20

1 25 0 22.09 21.92 22.17

1 49 0 22.08 21.83 22.19

QPSK 25 0 1 21.09 20.96 21.21

25 12 1 21.07 20.93 21.20

25 25 1 21.06 20.89 21.19

10 50 0 1 21.17 20.98 21.26

1 0 1 21.31 20.99 21.54

1 25 1 21.19 20.90 21.40

1 49 1 21.07 20.78 21.40

16QAM 25 0 2 20.30 20.07 20.19

25 12 2 20.25 20.05 20.19

25 25 2 20.18 20.02 20.17

50 0 2 20.12 20.02 20.23

1 0 0 22.31 22.02 22.21

1 36 0 22.23 22.00 22.20

1 74 0 22.28 21.96 22.14

QPSK 36 0 1 21.21 21.07 21.13

36 18 1 21.18 21.06 21.12

36 37 1 21.14 21.00 21.13

15 75 0 1 21.19 21.07 21.15

1 0 1 21.13 21.35 21.35

1 36 1 21.05 21.18 21.31

1 74 1 21.00 21.10 21.25

16QAM 36 0 2 20.24 20.09 20.19

36 18 2 20.22 20.05 20.18

36 37 2 20.17 19.94 20.17

75 0 2 20.17 20.03 20.19

1 0 0 22.38 22.14 22.32

1 49 0 22.29 22.04 22.31

1 99 0 22.32 22.02 22.28

QPSK 50 0 1 21.34 21.18 21.33

50 24 1 21.32 21.15 21.32

50 50 1 21.30 21.14 21.31

20 100 0 1 21.30 21.12 21.30

1 0 1 21.57 20.99 21.59

1 49 1 21.36 20.98 21.53

1 99 1 21.33 20.95 21.50

16QAM 50 0 2 20.40 20.20 20.30

50 24 2 20.34 20.19 20.27

50 50 2 20.20 20.18 20.26

100 0 2 20.34 20.18 20.34
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BT:::’ Ban((};l:’)'dth r:zts:ite RB size RB offset MPR Frequ_ency (M) i

Low Middle High

1 0 0 22.10 21.97 22.20

1 3 0 22.06 21.94 22.07

1 5 0 22.07 21.97 22.06

QPSK 3 0 0 22.07 21.88 22.15

3 1 0 22.04 21.87 22.11

3 3 0 22.05 21.90 22.07

14 6 0 1 21.00 20.96 21.14

! 1 0 1 20.94 20.32 21.12

1 3 1 20.75 20.96 20.99

1 5 1 20.75 20.99 21.02

16QAM 3 0 1 20.80 20.82 21.11

3 1 1 20.79 20.78 21.09

3 3 1 20.77 20.71 21.08

6 0 2 19.99 19.99 20.10

1 0 0 22.16 21.96 22.33

1 8 0 22.02 21.79 22.23

1 14 0 22.07 21.91 22.08

QPSK 8 0 1 20.91 20.85 21.26

8 4 1 21.65 20.84 21.22

8 7 1 20.95 20.80 21.23

3 15 0 1 21.06 20.97 21.24

1 0 1 21.23 20.93 21.36

1 8 1 21.15 20.98 21.28

1 14 1 20.90 20.85 21.50

16QAM 8 0 2 19.85 19.85 20.32

8 4 2 19.89 19.87 20.27

8 7 2 19.97 19.89 20.24

15 0 2 19.87 19.93 20.33

1 0 0 22.15 22.03 22.13

1 12 0 22.09 22.00 22.10

1 24 0 22.08 21.98 22.08

QPSK 12 0 1 21.10 21.01 21.29

12 7 1 21.09 21.00 21.28

12 13 1 21.07 20.98 21.34

5 25 0 1 21.08 21.00 21.26

1 0 1 21.02 21.15 21.60

1 12 1 21.15 21.06 21.50

1 24 1 21.19 21.08 21.10

16QAM 12 0 2 20.03 19.93 20.33

12 7 2 20.01 19.90 20.30

12 13 2 20.01 19.84 20.35

LTE 25 0 2 20.06 19.93 20.26

Band 2 1 0 0 22.18 21.99 22.23

1 25 0 22.05 21.98 22.14

1 49 0 22.14 21.94 22.15

QPSK 25 0 1 21.11 21.00 21.11

25 12 1 21.08 21.01 21.11

25 25 1 21.10 21.03 21.13

10 50 0 1 21.17 21.11 21.14

1 0 1 21.10 21.38 21.22

1 25 1 21.00 21.21 21.04

1 49 1 20.99 21.32 21.10

16QAM 25 0 2 20.09 20.12 20.12

25 12 2 20.10 20.10 20.10

25 25 2 20.12 20.11 20.14

50 0 2 20.20 20.14 20.16

1 0 0 22.02 21.97 22.15

1 36 0 22.01 21.95 22.10

1 74 0 22.00 21.90 22.06

QPSK 36 0 1 21.08 21.11 21.15

36 18 1 21.07 21.09 21.14

36 37 1 21.07 21.04 21.10

15 75 0 1 21.08 21.08 21.19

1 0 1 20.81 21.40 21.30

1 36 1 20.80 21.40 21.07

1 74 1 20.76 21.39 21.24

16QAM 36 0 2 20.08 19.93 20.24

36 18 2 20.04 19.93 20.21

36 37 2 20.08 19.91 20.16

75 0 2 20.10 19.96 20.21

1 0 0 22.23 22.08 22.34

1 49 0 22.21 21.93 22.29

1 99 0 2217 22.00 21.96

QPSK 50 0 1 21.24 21.24 21.30

50 24 1 21.22 21.21 21.26

50 50 1 21.19 21.17 21.24

20 100 0 1 21.17 21.15 21.17

1 0 1 21.21 21.19 21.33

1 49 1 21.12 21.08 21.30

1 99 1 21.20 21.06 21.01

16QAM 50 0 2 20.16 20.15 20.29

50 24 2 20.16 20.13 20.22

50 50 2 20.17 20.13 20.18

100 0 2 20.16 20.18 20.29
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. Maximum power
BT:::’ Ban((};l:’)'dth r:zts:ite RB size RB offset MPR Frequ_ency (M) i

Low Middle High

1 0 0 22.13 22.16 21.89

1 3 0 2211 22.04 21.86

1 5 0 22.06 22.00 21.86

QPSK 3 0 0 22.11 21.96 21.75

3 1 0 22.04 21.94 21.73

3 3 0 22.07 21.94 21.71

14 6 0 1 21.17 21.00 20.74

! 1 0 1 21.27 21.18 20.90

1 3 1 21.17 21.16 20.89

1 5 1 21.19 21.14 20.87

16QAM 3 0 1 21.16 21.05 20.74

3 1 1 21.16 21.02 20.71

3 3 1 21.17 21.01 20.67

6 0 2 20.15 20.14 19.95

1 0 0 22.10 22.19 21.75

1 8 0 22.00 22.10 21.75

1 14 0 22.03 22.02 21.70

QPSK 8 0 1 21.08 20.98 20.77

8 4 1 21.05 20.98 20.75

8 7 1 20.97 20.96 20.75

3 15 0 1 21.04 20.97 20.79

1 0 1 21.20 21.28 20.87

1 8 1 21.15 21.21 20.86

1 14 1 21.09 21.19 20.78

16QAM 8 0 2 20.06 19.88 19.90

8 4 2 20.05 19.86 19.88

8 7 2 20.02 19.84 19.83

15 0 2 20.17 20.03 19.85

1 0 0 22.10 21.99 21.72

1 12 0 22.02 21.91 21.64

1 24 0 22.03 21.92 21.65

QPSK 12 0 1 21.16 21.04 20.74

12 7 1 21.15 21.00 20.75

12 13 1 21.16 20.98 20.75

5 25 0 1 21.15 21.00 20.76

1 0 1 21.21 21.02 21.02

1 12 1 21.00 21.10 20.98

1 24 1 21.02 21.00 20.91

16QAM 12 0 2 20.08 20.03 19.90

12 7 2 20.07 20.02 19.84

12 13 2 20.05 20.02 19.76

LTE 25 0 2 20.16 20.00 19.79

Band 25 1 0 0 2217 21.95 21.89

1 25 0 22.11 21.94 21.82

1 49 0 22.15 21.94 21.80

QPSK 25 0 1 21.18 21.06 20.91

25 12 1 21.17 21.03 20.86

25 25 1 21.17 20.91 20.83

10 50 0 1 21.23 20.98 20.95

1 0 1 21.17 21.07 21.00

1 25 1 21.16 21.06 20.86

1 49 1 21.15 20.98 20.84

16QAM 25 0 2 20.24 20.10 19.92

25 12 2 20.20 20.07 19.90

25 25 2 20.13 20.06 19.85

50 0 2 20.17 20.11 19.94

1 0 0 22.06 22.00 21.91

1 36 0 22.04 21.83 21.90

1 74 0 21.99 21.83 21.69

QPSK 36 0 1 21.13 21.08 20.94

36 18 1 21.15 21.05 20.90

36 37 1 21.16 20.98 20.85

15 75 0 1 21.11 21.04 20.98

1 0 1 21.00 21.02 20.94

1 36 1 20.87 20.93 20.96

1 74 1 20.88 21.02 20.90

16QAM 36 0 2 20.16 20.00 19.91

36 18 2 20.15 19.97 19.90

36 37 2 20.15 19.96 19.92

75 0 2 20.12 19.95 19.93

1 0 0 22.26 22.25 21.98

1 49 0 22.14 22.10 21.90

1 99 0 2211 22.04 21.80

QPSK 50 0 1 21.25 21.18 21.00

50 24 1 21.24 21.14 20.97

50 50 1 21.24 21.10 20.90

20 100 0 1 21.22 21.10 20.95

1 0 1 21.34 21.77 21.10

1 49 1 21.28 21.65 21.06

1 99 1 21.30 21.34 21.03

16QAM 50 0 2 20.21 20.17 19.96

50 24 2 20.21 20.16 19.95

50 50 2 20.22 20.14 19.94

100 0 2 20.29 20.17 20.02
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7.2. 99% Occupied Bandwidth & 26 dB Bandwidth

Test setup
. Mobile
EUT Divider Test Unit
Spectrum
Analyzer
Limit

According to §2.1049 and RSS-GEN 6.7, RSS-133(2.3), the occupied bandwidth, that is the
frequency bandwidth such that, below its lower and above its upper frequency limits, the mean
powers radiated are each equal to 0.5 percent of the total mean power radiated by a given emission
shall be measured.

Test procedure

971168 D01 v03r01 — Section 4.2 and 4.3
ANSI C63.26-2015 — Section 5.4.3 and 5.4.4

Test settings

4 26dB Bandwidth

c)

d)

e)

d)

f)

g)

h)

The spectrum analyzer center frequency is set to the nominal EUT channel center
frequency. The span range for the spectrum analyzer shall be wide enough to see sufficient
roll off of the signal to make the measurement.

The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW, and the VBW
shall be set = 3 x RBW.

Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.
See guidance provided in 4.2.3.

The dynamic range of the spectrum analyzer at the selected RBW shall be more than 10 dB
below the target “-X dB” requirement, i.e., if the requirement calls for measuring the —-26 dB
OBW, the spectrum analyzer noise floor at the selected RBW shall be at least 36 dB below
the reference level.

Set spectrum analyzer detection mode to peak, and the trace mode to max hold.

Determine the reference value by either of the following:
1) Set the EUT to transmit a modulated signal. Allow the trace to stabilize.
Set the spectrum analyzer marker to the highest level of the displayed trace (this is
the reference value).
2) Setthe EUT to transmit an unmodulated carrier. Set the spectrum analyzer marker to
the level of the carrier.

Determine the “—X dB amplitude” as equal to (Reference Value — X). Alternatively, this
calculation can be performed on the spectrum analyzer using the delta-marker
measurement function.

If the reference value was determined using an unmodulated carrier, turn the EUT
modulation on, then either clear the existing trace or start a new trace on the spectrum
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analyzer and allow the new trace to stabilize. Otherwise the trace from step f) shall be used
for step i).

Place two markers, one at the lowest and the other at the highest frequency of the envelope
of the spectral display such that each marker is at or slightly below the “-X dB amplitude”
determined in step f). If a marker is below this “—X dB amplitude” value it should be as
close as possible to this value. The OBW is the positive frequency difference between the
two markers.

The spectral envelope can cross the “-X dB amplitude” at multiple points. The lowest or
highest frequency shall be selected as the frequencies that are the farthest away from the
center frequency at which the spectral envelope crosses the “-X dB amplitude.”

The OBW shall be reported by providing plot(s) of the measuring instrument display, to
include markers depicting the relevant frequency and amplitude information (e.g., marker
table). The frequency and amplitude axis and scale shall be clearly labeled. Tabular data
may be reported in addition to the plot(s).

€ 99% Occupied Bandwidth

a)

b)

f)

Notes:

The spectrum analyzer center frequency is set to the nominal EUT channel center
frequency. The frequency span for the spectrum analyzer shall be set wide enough to
capture all modulation products including the emission skirts (typically a span of 1.5 x OBW
is sufficient).

The nominal IF filter 3 dB bandwidth (RBW) shall be in the range of 1% to 5% of the
anticipated OBW, and the VBW shall be set = 3 x RBW.

Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation. See
guidance provided in 4.2.3.

Set the detection mode to peak, and the trace mode to max-hold.

If the instrument does not have a 99% OBW function, recover the trace data points and sum
directly in linear power terms. Place the recovered amplitude data points, beginning at the
lowest frequency, in a running sum until 0.5% of the total is reached. Record that frequency
as the lower OBW frequency. Repeat the process until 99.5% of the total is reached and
record that frequency as the u pper OBW frequency. The 99% power OBW can be
determined by computing the difference these two frequencies.

The OBW shall be reported and plot(s) of the measuring instrument display shall be
provided with the test report. The frequency and amplitude axis and scale shall be clearly
labeled. Tabular data can be reported in addition to the plot(s).

1. The EUT was setup to maximum output power as its lowest and highest channel with all bandwidth,
Modulation.
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Test results
Test Bandwidth Frequency Test 26dB bandwidth | 99 % bandwidth
Band (Miz) (MHz) mode (MHz) (MHz)
QPSK 1.33 1.09
699.7
16QAM 1.32 1.09
QPSK 1.35 1.10
14 707.5
16QAM 1.36 1.10
QPSK 1.33 1.10
715.3
16QAM 1.34 1.10
QPSK 3.1 2.70
700.5
16QAM 3.12 2.70
QPSK 3.10 2.71
3 707.5
16QAM 3.09 2.70
QPSK 3.09 2.72
714.5
LTE 16QAM 3.09 2.71
Band 12 QPSK 5.28 4.55
701.5
16QAM 5.27 4.53
QPSK 5.31 4.52
5 707.5
16QAM 5.35 4.52
QPSK 5.45 4.53
713.5
16QAM 5.37 4.52
QPSK 10.42 8.97
704.0
16QAM 10.19 8.99
QPSK 10.17 8.97
10 707.5
16QAM 10.32 8.97
QPSK 10.37 8.99
711.0
16QAM 10.22 9.04
QPSK 5.37 4.52
779.5
16QAM 5.30 4.52
QPSK 5.46 4.52
5 782.0
LTE 16QAM 5.32 4.52
Band 13 QPSK 5.38 4.51
784.5
16QAM 5.35 4.53
QPSK 10.19 8.94
10 782.0
16QAM 10.42 8.94
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Test Bandwidth Frequency Test 26dB bandwidth | 99 % bandwidth
Band (Miz) (MHz) mode (MHz) (MHz)
QPSK 1.33 1.09
824.7
16QAM 1.35 1.10
QPSK 1.33 1.10
14 836.5
16QAM 1.36 1.10
QPSK 1.35 1.10
848.3
16QAM 1.34 1.09
QPSK 3.12 2.70
825.5
16QAM 3.10 2.70
QPSK 3.10 2.72
3 836.5
16QAM 3.1 2.70
QPSK 3.12 2.70
847.5
LTE 16QAM 3.12 2.70
Band 5/26 QPSK 5.31 4.55
826.5
16QAM 5.35 4.53
QPSK 5.41 4.55
5 836.5
16QAM 5.38 4.51
QPSK 5.43 4.53
846.5
16QAM 5.30 4.50
QPSK 10.32 8.99
829.0
16QAM 10.32 8.99
QPSK 10.54 8.97
10 836.5
16QAM 10.51 8.99
QPSK 10.32 8.99
844.0
16QAM 10.32 8.99
QPSK 15.21 13.49
831.5
LTE 15 16QAM 15.29 13.45
Band 26 QPSK 15.17 13.49
841.5
16QAM 15.32 13.45
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Test Bandwidth Frequency Test 26dB bandwidth 99 % bandwidth
Band (MHz) (Miz) mode (MHz) (MHz)
QPSK 1.34 1.10
1710.7
16QAM 1.37 1.10
QPSK 1.36 1.10
14 1745.0
16QAM 1.35 1.10
QPSK 1.35 1.10
1779.3
16QAM 1.35 1.1
QPSK 3.09 2.71
1711.5
16QAM 3.12 2.72
QPSK 3.10 2.7
3 1745.0
16QAM 3.14 2.71
QPSK 3.16 2.70
1778.5
16QAM 3.13 2.70
QPSK 5.33 4.53
17125
16QAM 5.38 4.55
QPSK 5.48 4.53
5 1745.0
16QAM 5.40 4.55
QPSK 5.41 4.55
1777.5
LTE 16QAM 5.43 4.53
Band 4/66 QPSK 10.49 9.04
1715.0
16QAM 10.44 9.02
QPSK 10.47 9.02
10 1745.0
16QAM 10.37 9.02
QPSK 10.42 8.99
1775.0
16QAM 10.42 8.99
QPSK 15.02 13.52
17175
16QAM 15.29 13.52
QPSK 15.06 13.49
15 1745.0
16QAM 15.29 13.49
QPSK 15.17 13.49
17725
16QAM 15.36 13.56
QPSK 20.03 17.98
1720.0
16QAM 20.23 18.03
QPSK 20.08 17.93
20 1745.0
16QAM 19.93 18.03
QPSK 20.13 17.98
1770.0
16QAM 20.08 17.93
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Test Bandwidth Frequency Test 26dB bandwidth | 99 % bandwidth
Band (MHz) (Miz) mode (MHz) (MHz)
QPSK 1.35 1.09
1 850.7
16QAM 1.35 1.09
QPSK 1.31 1.11
14 1882.5
16QAM 1.34 1.10
QPSK 1.41 1.10
1914.3
16QAM 1.35 1.12
QPSK 3.15 2.71
1851.5
16QAM 3.10 2.70
QPSK 3.12 2.71
3 1882.5
16QAM 3.07 2.70
QPSK 3.09 2.72
1913.5
16QAM 3.12 2.71
QPSK 5.45 4.52
1852.5
16QAM 5.36 4.53
QPSK 5.37 4.53
5 1882.5
16QAM 5.33 4.51
QPSK 541 4.51
19125
LTE 16QAM 5.33 4.52
Band 2/25 QPSK 10.44 8.99
1855.0
16QAM 10.32 8.99
QPSK 10.47 9.02
10 1882.5
16QAM 10.22 8.99
QPSK 10.37 8.97
1910.0
16QAM 10.29 8.97
QPSK 15.21 13.49
1857.5
16QAM 15.36 13.49
QPSK 15.10 13.49
15 1882.5
16QAM 15.10 13.49
QPSK 15.17 13.49
1907.5
16QAM 15.29 13.49
QPSK 20.18 17.98
1 860.0
16QAM 19.83 18.08
QPSK 20.08 17.98
20 1882.5
16QAM 20.13 18.03
QPSK 19.78 17.93
1 905.0
16QAM 19.78 17.98
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26dB Bandwidth

Test mode: LTE Band 12

1.4M BW /| QPSK / Low ch.

1.4M BW / 16QAM / Low ch.

Ref Level 30,24 6l OFfset 0,24 00 = BOW 50 G foet Levml 30,24 d0m  Offamt 0.24 00 = RBW 30 b
o A 40E  BWT B33 s o VAW 100150 Mede Luto FET b ALt A0dE SWT 633 i e VEW 100iH:  Made Auts EFT
ToF o8
| I @ 1P s
17.07 dbn EFTHY ] 16, 18 aie
I 690, 77600 M 69754070 Mz
5 o — P, | a0 db b e
- il Pegitaeed willbiin Y 13ZEI00000 b i i 1,321700000 Midz
7 i Tactar| r 7 q fautor)
E L A odee L :
v, % 7 .
3 §z Y
10 e r - 10 i
- y
i g — — pin = —
BT et e, e i
atrGaem =f 20, —
AD e -0
= =0
-B0 e 60 i
| CF 699.7 M 1001 it Hipnn 3.5 Mz CF 6997 Mz 001 pis Span 1.5 Mz |
Marker | “arkar
Type | fef | Tre | -l 1 vl | Function | Fumcthan Resul If Type | met | Tee | oualue 1 vl |_function | Funition fesus |
M1 1 600, 7769 MR | 17,07 dbm | B down | L3052 Mz | i T a E00_5407 MHz | 16,16 i | fdd clown | 1.3037 Wb
T I af 600.03ET Wbz | -2.97 dbm | nda | 26.00 d3 Tl | al 6000397 Mbz | -0,63 ctm | nas | 26.00 d3
T2 1 700 3608 VB -8.64 dbn © Facter 5381 T2 1 700 3008 M 5.4 chm G Facter £29.2
] (Y ' e
1.4M BW / QPSK / Mid ch. 1.4M BW / 16QAM / Mid ch.
(e # o %)
Ref Lmvel 30,24 dm  OFfsmt 0,24 00 = BOW 00 15 Rt Lmvml 30,24 dbm  Offsmt 0.24 o0 = ROW 30 b
o an A0CE  GWT 633 un o VAW 100152 Mede Luto FET e AtE A0dE BWT 633 1 e VEW 100iM  Mode Auto EFT
TOF T
1P Max (@ 17k Max
L] 1651 dbn| EFTHY ] 15,08 aie
u 7700440 w ] on -
E L R o 0 om A " i i 01 iy
i T e 1351100000 " Fy itk i 1. A5GE00000 Mt
f i factary suza q faton S|
4 L e L A
o = =
e = 10 <
i
0k e —r = p———— —
el o S ey —,
- = 2 s L =S
AT e =40
=0 50
B0 b 60 (= —
| CF 7075 M 1001 s Hipnn 3.5 M CF 7075 MHs 1001 pis Span 5.5 Mz |
Marker “arhar
Type | met | v | H-walun ! Yovalus | Fusction | Fumctian fesull If Type | met | Tre | w-value | Y-vodue | Function | Fumnction Resun |
M1 1 707 0044 Ve | 16,61 dbm | B dawn | 3531 M| [T TO7 2763 M | 1506 cEm | s clown | 13566 M
T o T08. 8322 Wiz | .40 dbm | i | 26.00 d3 Tl | al T4 BI5T MHz | 10,17 cms | nds | 26.00 di
TE 1 TO8- 1653 WBaL =950 gbm Q Factoe si2.4 T2 1 TO8, 161E MH =10, 13 2 Factor 5213
} e

1.4M BW / QPSK / High ch.

1.4M BW / 16QAM / High ch.

et iyl 30,25 d0m  Offset 0,24 00 = RRW 30 175
o an A0CE  BWT 633 us o VBW 100150 Mede Auto FET
TOF
| R
L]
el <3
10 d -
i I )
10 daem
<20 i o e
_@0{;— =
A0 di
0
B0 ciim—
CF 7353 Mie 1001 ity Sipon 3.5 MHz |
Markar [
Type | Ref | we | X-walue | v-vale | Function | Fumcthon Resuit 1|
M1 1 715 7266 M | 17.00 dbm | ros down | (|
T 1 TL4AIET Wz | ~9.15 dbm | A | 26.00 d3
T 1 T15-G947 VB4 =9, 14 ghm Q Factoe .7

o =

Ref Level 30,24 dbm  OMset 0.24 db = REW 30 kb
j ALE 40 dE BWT &35 pi e VEW 100 kb2 Mode duta FFT

b
@ 1P May
b
PP
10 o !
]
/
0 dier .
— L \
b P [

P, b
By \
-40
50
£ (=t
CF 715,13 M 001 ity Sipan 1,5 MHz |
Markar
Type | med | Trc | K-value | Y-wodue | Function | Function Resut |

0 1 T15.5003 MHr 1550 clfm | redds chown | 13427 M

T | TLEAHE MHz | ~10,58 dlEim | ngs | 26.00 d3

T2 1 7152618 MH: =10.37 b G Factor 2.4
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3M BW / QPSK/ Low ch.

3M BW /16QAM / Low ch.

&
(@

®
=)

Spectrum
Ref Level 30,24 dhm  OFfsst 0,24 00 = ROW 50 15 3034 d0m  Offset 0.74 00w RBW 50 ihe
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Tor
1P Max
L] T5.07 abn| EFTHY ] T4, 18 aie
00wz 01290 19 Mz
20 diim g il dn| ) dbn netf | (e
i e et eV B ABGH0000 i 7 e T 2116000008 Mid
T o factar | ] q fattar |
; ] \ ] \
] v 0 dar i T
10 e 10 cim
20 dam - <20 T
O P ” : e
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Type | met | v | H-walun | y-velee | Fusction | Fumctian Fesull If Type | met | Tre | vl | Y-vodue | Function | Fumnction Resun |
M1 1 700,455 Wi 1487 gbm | B down | 3 1004 MHE | i L a 14,16 e | rdd clown | 3.1160 Mk
T T BOB.D41E Mz | ~11.18 dbm | nda | 26,00 d Tl | al X 1180 dim | nds | 26.00 d3
Te 1 TO2-050% ¥R =11.106 dbm Q Fatos 2253 T2 1 7020664 MHz =12,03 cm 2 Factor 50
3M BW / QPSK / Mid ch. 3M BW / 16QAM / Mid ch.
(e pre= [w:e]
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L 1 T09-050% M =9.92 ghm Q Factoe .7
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T 1] g | 26.00 d=
1 2 Factar i
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3M BW / QPSK / High ch.

3M BW / 16QAM / High ch.

Reflovel 3024 dm  OMset 0.24 0 = REW 10 Ibu
o ART a0 dE BWT  E7.0 ur e VAW 200 k2 Mede Auto FET
TOF
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el il
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. o \
A0 e i
f A,
50 da s
PSRN . Lo il hadin® L 0 N
A0 i
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| _Type | met | e | X-walue | v-vole | Fusction | Function Result Il
M1 1 7147667 M | 1530 dbm | B down | 30868 MHz_|
L 1 7129400 bz -10.81 dbm | ndd | 26.00 d3
TE 1 716,036 b =10-80 gfhmy Q Factoe 234
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0
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Type | met | T | H-ualue | v-vodue | Function | Function Resus |
[T 1 18,56 ol | A chown | 30060 M
Tl | al 29545 & ~11.36 cbm | nc | 26,00 di
T2 1 =11.20 o 2 Faclor ZHL.§
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5M BW / QPSK / Low ch.

5M BW /16QAM / Low ch.
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M1 1 0 AL W 16.00 gbm | B dawn | T T 703 161 Wre roc el | ©27
T T B0 ETE Wz | 3,70 dbm | nda | 26,00 d3 Tl | al 08 55 MHz | it | nds | 26.00 d3
T2 1 04,16 FB -10. 13 dbin Q Facter 133.1 T2 1 0416 M . G Fastor 1334
5M BW / QPSK / Mid ch. 5M BW /16QAM / Mid ch.
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M1 1 06 60T Wk | 15.00 abm | rB down | 307 M| i 1 1668 dm | nla cown | 5345 M
T Ll T04.EZE Wz ~10.21 dbm | nda | 26.00 d3 Al <1124 cim | na | 26.00 di
L 1 TA0LLEE M =10.22 ghm Q Factoe 1881 1 T10.135 MHz =11,48 chm 2 Factar 1321
! Tm e

5M BW / QPSK / High ch.

5M BW / 16QAM / High ch.
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] Wi e

7|
Offset 0.24 0D = RBW 100 ks
BT 19 i & VEW 300 ik Mode auta FFT
ETTI]
ot
o R PO L . 5370000000 MH3
] o factor '|I
0 ddee . +
1
it /r
40
50
<60 dam
[ £F 7195 Mie 001 ity Spon 17,5 MHz |
Markar
Type | met | Trc | K-value | Y-wodue | Function | Function Resut |
nat | 1 714 £46 M 1487 cEm | red3 down | 537 Mha
T | af 1: 11,95 cém | ngs | 26,00 d3
T2 1 =10.94 gl 2 Faclor 131
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KCTL

10M BW / QPSK / Low ch.

10M BW / 16QAM / Low ch.
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10M BW / QPSK / Mid ch.
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10M BW / QPSK / High ch.
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Test mode: LTE Band 13

5M BW / QPSK / Low ch. 5M BW / 16QAM / Low ch.
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M1 1 TB0L76L Wb 15.50.0Bm | nus down E3Tme | I 2 TR0 E11 MHz 1490 S | ndh down | £ 295 v
T 3] TI6ASMMr | =10.35 dbm | el | 2600 d8 | TM6LOZMME | =11,10 cm | e | 26.00 db
T 1 TR 223 M =10.27 gdhm Q Factoe 1454 AF] 1 THE. 197 My =11.04 e 2 Factor 1474
N [ )1 [

5M BW / QPSK/ Mid ch. 5M BW / 16QAM / Mid ch.
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1 1 FRLETE Wb 15 53 gbm | nd8 down EasT M | I 1 T2 262 Mz 15,38 G | b down | 32 M
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5M BW / QPSK / High ch. 5M BW / 16QAM / High ch.
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M1 1 T8 727 M | 16,00 dbm | B dowen | £.383 M | 1 " TH4.75 Mz | 14.82 e | redd cloom | £ 325 Wb
1 1 61626 W -2.93 dbm ndd 26.00 43 1 781 626 Mz 11,30 dém s | 2600 d3
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10M BW / QPSK / Mid ch.

10M BW / 16QAM / Mid ch.
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T2 1 787 27 M -12,09 ctm G Fastor 15.2
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KCTL

Test mode: LTE Band 5/26

1.4M BW / QPSK/ Low ch.

1.4M BW / 16QAM / Low ch.
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BWT  BZ3 i w VAW 100 M Moik suto FET
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L ETIN000D M
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Type | Ref | Tre | 1 ¥ -vale | Function | Fumnction Result |}
M1 1 16,02 dbmy B down 13322 M ||
T 1 B bz | 9,68 dbm | nell | 26.00 d8
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AF] 1 BZ5.JT4H MY = 1057 e 2 Factor EiZ.7
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1.4M BW / QPSK / Mid ch.

1.4M BW / 16QAM / Mid ch.
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T 1 B35 8dIT Mz | ~3.24 dbm | nda | 26.00 d3
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0 a2 E36.2THT MH: 15.10 ot | redd dhowen | 1.3566 Mz
T |1 B35 80T 1 ~10.86 dEmi | nds | 26.00 d3
T2 1 €37, 1608 Mz =10,74 ghm G Factor G164

1.4M BW / QPSK / High ch.

1.4M BW / 16QAM / High ch.
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3M BW / QPSK/ Low ch.

3M BW /16QAM / Low ch.

2

Spectrum ectrunm
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Te 1 B2T.0734 W =10.86 dbm Q Fatos 2541 T2 1 i M =11, 55 cm 2 Factor 6.1
3M BW / QPSK / Mid ch. 3M BW / 16QAM / Mid ch.
|*§- ki [T]
0,24 g Offsst 0,34 00 = ROW 50 G Rt Lmvml 30,34 dbm  Offamt 0.24 a0 = ROW 50 b
A0CE  GWT 3705 VAW 200012 Mede Auto FET o ate A0dE BWT 370 i & VBW 200iME  Mode Auto EFT
D8 hid
| CRCCRTE (@17 Mar
L] EFTHT ] (5]
td ™ o
- e il bt | FABLROO00N i o
] g factar i ze0.4)
4 I .
0 e \J\ 1 s
! \
<0 e - 20 -
PR, SOV il i \.n/\ ol St ‘d"""‘(/ L
; ko ey
AD -40
0 50
B0 e <60
| CF 5365 M 1001 pits Sipon 7.5 MHz | | 7 6.5 Mt 1001 pits Span 7.5 MHz |
Marker *arhur
Type | met | v | x-walue | Yovalos | Fusction | Fumctian fesull 1f Type | met | T | K-value | Y-vodue | Function | Fumnction Resun |
M1 1 B36_B746 WD 14,85 gbm | rulB down | 31000 MHr_| ) a2 s chown | 3. 1094 Mz
T Ll B34.94L8 Wiz | ~11.78 dbm | nda | 2600 d3 Al X | na | 26.00 di
L 1 LE T =11.102 fhm Q Factoe 294 1 2 Factar .1
! (s
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5M BW /16QAM / Low ch.

5M BW/ QPSK/ Low ch.
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5M BW / QPSK / High ch.

5M BW / 16QAM / High ch.
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10M BW / QPSK / Low ch. 10M BW / 16QAM / Low ch.
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10M BW / QPSK / Mid ch. 10M BW / 16QAM / Mid ch.
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10M BW / QPSK / High ch. 10M BW / 16QAM / High ch.
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Test mode: LTE Band 26

15M BW / QPSK / Low ch.

15M BW / 16QAM / Low ch.
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15M BW / QPSK / High ch.

15M BW / 16QAM / High ch.
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Test mode: LTE Band 4/66

1.4M BW / QPSK/ Low ch.

1.4M BW / 16QAM / Low ch.
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1.4M BW / QPSK / Mid ch.

1.4M BW / 16QAM / Mid ch.
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1.4M BW / QPSK / High ch.

1.4M BW / 16QAM / High ch.
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3M BW / QPSK/ Low ch.

3M BW /16QAM / Low ch.
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5M BW / QPSK / Low ch.

5M BW /16QAM / Low ch.
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o . 0dem .
i 1y U
0 e 3 10 cim
/ A
o g AT ol Ay
20 g e <20 i s
20 -30
Al -0
=0 =0
80t -0
CF 17124 GHe 2001 pts Span 125 Mz 17125 GHz 1007 pts Spon 12,5 MH:
Marker | “arkar
Type | met | v | X -walun | v-veles | Fusction | Fumction fesull If Type | met | Tre | H-value | Y-vodue | Function | Fumnction Resun |
M1 1 1713237 @ | 1563 abm | rB down | CEETT| T 1 1000 S | rda cown | 5382 W
T T 1709853 GHr | ~10.51 dbm | nda | 26,00 d3 ! 1 ~10.92 dim | nds | 26.00 d3
T2 1 1715185 G -10.26 dbn Q Facter 213 T2 1 11,16 ¢Em G Fastor 384
5M BW / QPSK / Mid ch. 5M BW /16QAM / Mid ch.
(e ki [w:e]
937 dem  OMfsmt 0,37 o8 = RBW 100 196 Rt Levml 30.37 dbm  Offsmt 0.37 oh = ROW 100 b
A0CE GWT 1D s m VAW 300050 Mede Auto FET o ate ADdE BWT 10 i & VEW 300iME  Mode Autd EFT
oF
(@17 Mar
M) Ml
td a3 i o T nan
P et i SARTONOO0D Vi i T e e
] 4 factar \. 210/ qfautor |
0 e L5 10 - 3
N
20 i — v - e <20 (Bl ’“/ e e
P i T it V|
20 “30
AD -40
0 50
B0 e <60
CF 1,745 e LTS Sipan 12.5 MHz | [CF 1745 G 001 pis Spon 12,5 MHz |
Marker *larhur
Type | met | v | Yovaloe | Fusction | Fumctian fesul If Type | met | T | H-value | Y-wodue | Function | Fumnction Resun |
M1 1 15 1a gbm | rB down | SaEz M | i 1 18,26 cm | s chown | 5305 b
T Ll ~10.91 dbm | nda | 26.00 d3 al <1170 cimi | na | 26.00 di
L 1 =10.70 ghm Q Factoe ned 1 =11,51 cim 2 Factar i
] () ! (s

5M BW / QPSK / High ch.

5M BW / 16QAM / High ch.

937 dem  OMsmt 0,37 o8 = RBW 100 196
A0CE BWT 1D s VBW 300050 Mede Auto FET
L]

e g = il 20 00 A
v ik it ARG | ool S ANTONI0DD b
ol ] @ factor | 2zt

4 1

0 che .

i b,
o, pares SO

e

20

4D i

0

<80 e

CF 17775 GHz aEi iy fpan 12,5 MHz |
Markr
| _Type | Ret | e | ®-walue | v-vahs | Fusction | Fumcthon Resuit 1|
I w 1 1776638 G | 1580 gbm | naB down | 507 Mz |

T L LTT4TTB GHr | ~10.28 dbm | ndd |
TE 1 1, TE018§ G =101 ghm Q Factoe

ro= "ea]
wml 30,37 dim  Gffsmt 0.37 db = RBW 100 s
ADdE  BWT 10 U5 e VEW 300WME  Mode Auto EFT
(@17 s
EFTH]
T nein
. e L el e e R 5432000000 MH
] o fattor | F2r.a)
| |
0 der ’ .
v ) N,
0, g . =
-30
40
0
<60 dam
[ irms ae 1001 ity S 25 W
Marhar
Type | met | T | H-ualue | v-vodue | Function | Function Resus |
[T 1778000 Gre TaEs cEm | rods chown | S.eaz
Tl | al 1774 <1126 clém | nc | 26,00 d2
T2 1 1,780185§ GHE =11, 13 o 2 Faclor T3
! Tm e
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10M BW / QPSK / Low ch.

10M BW / 16QAM / Low ch.

&
(@

(#]

Bpectr n
Ret Level 3037 dim Offset 0.37 cb » REW 200 3G 037 dom Offset 0.37 Ob & RBW 200 kg
o ART 40 dE BWT 160 ui e VAW 1MW Mode Auto FET j ALE 40 dE SWT 160 pi e VEW  LMMe mMode duta FFT
TOF i+ s
1P Max
M) 15,70 b EFTET ] 14,29 g
17180740 iz o
20 dbm ¥ il An| . % nen 1 A
% el | donde A0 ABOONNOND b o B o T 10440000008 Wity
i factar '-\ L2 T f \ 14|
od 4 0 dier ]
o
10 e 10 clm- ,l
30 dim —— e S e . i
eV e o]
Al -0
5D <50
B0 e -0
CF 1715 GHe 1001 gty Sipan 25.0 Mz 1001 ity Spon 25,0 MHz |
Marker |
Type | Ref | Tre | X-waiue 1 vl |__Function | Fumction Resull ll Tyge | ®ed | Tre | 1 - walue | _Function | Funition Resut )
M1 1 1715074 GHe | 15.70 gbm | rlB down | 10,49 MHz_| i L a 14,20 B | rdd clown | 2044 M
T T 470078 CHz ~10.28 dbm | nda | 26,00 d3 Tl | al 11,50 cim | nds | 26.00 d3
T2 1 172027 % -10.17 dbin Q Facter 163.6 T2 1 ~11.43 cim G Fastor 1844
10M BW / QPSK / Mid ch. 10M BW / 16QAM / Mid ch.
(e pre= [w:e]
Ref Level 3037 dom  OMfset 0,37 o » REW 200 3G RefLevel 30,37 dbm  OMset 0.37 ob = RBW 200 kg
o ART 40 dE BWT  1B0 ut & VAW 1M Mede Auto FET j ALE 40 dE SWT 160 ui e VEW MM mMode duta FET
o8 o
1P Max (@17 Mar
M)
0 by - ) Ay
i i Hiidain AR, Lo dh e = ey oy 10, 6000000 Witz
i actar | 'J 183
s | | -
I p
10 e ] \ 10 1 Y
20 e e 8 - -2 " o e
L — I VO T
e o o e
AD -40
o0 <50
B0 e <60
CF 1,745 e LTS Sipan 25,0 MHz | (€5 1,745 Gha 001 pis Spon 25,0 MHz |
Marker Marker
Type | Ref | T | x-walue | ¥ vl | Function | Fumctian Result 1f Type | met | T | H-value | v-volus | Function_ | Fumnction Resun |
M1 1 1.TAGA73 GHr | 15.07 gbm | ruls down | 10465 MH | i a2 1423 cEm | rls dawn | 10.355 Mz
T Ll 4.TI073GHr | ~10.80 dbm | nda | .00 43 TL al 1184 cEm | ngs | 26.00 di
L 1 1, 750198 Gh =10.95 ghm Q Factoe 186.% 1 1750195 GHE =1196 cm 2 Factar 1584
J [T ! (s

10M BW / QPSK / High ch.

10M BW / 16QAM / High ch.

[m= rPr "ea]
Ref Lavml 30.97 dim  OFfsmt 0,37 o0 = ROW 500 5 ml 3037 dbm OHset 0.37 oh = RBW 200 bie
o an A0CE BWT  LED s = VBW  1MHE Mede Auto FET o ate ADdE  BWT 1ED Ui e VEW LM Mode Auto EFT
Tor
i+ Max
L] EFTH]
s P i = o ptiim i | Ao ceion W
M i @ factar | ] o factor Ill 1.3
4 J A . A
. O 4 +
10 diem &8 -0 -
sl oy S e Jorr
&0 i a = e 20 -
e e . e =
-0 -30 .
4D i =0
0 0
<0 b L
CF 1,775 G fipan 75,0 MHz | | ©F 1,775 G 001 ity Spon 25,0 81Hz |
Markr Marhar
| _Type | Ret | T | =-walue | vovelw | Function | Function Resuit 1| Type | met | T | H-ualue | Y-wodue | Function | Function Resus |
M1 1 1776040 G | 1572 gbm | nB down | 10815 MHz | [T 1098 | A chown | 10.e15 Mbar
T L 1769805 Ghr | 10,08 dbm | ndd | 26.00 d3 Tl | al 10,95 clém: | nc | 26.00 d2
TE 1 1, TR0 S =10-31 by Q Factoe 170§ T2 1 =10, 70 e 2 Faclor 170
] (s ! W
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15M BW / QPSK / Low ch. 15M BW / 16QAM / Low ch.

® ®
® L

Spectrum
Ref Level 30.97 dim  Offsat 0,37 o0 = ROW 900 15 3037 dum  Offset 0.37 db = RBW 300 ks
o an 40dE SWT  1E0 prow VAW 1M Mode Suto FET A0dE SWT 163 i & VEW 1M Mode Auto BFT
TOF
1P Max
L] 16,03 abn|
i 171701 A '
20 dbm o it an 20 dbm a1
i T Tk LT T 1S AFION000O0 M Fe i 15, FISO00000 Mide
T @ factar | 114y | 1121
od /! 0 der £
] \ f )
£ e 3 10 el
\ |
20 dim g o e S ——

s Ausdihoill i i e N
el 8 ;
Al -0
=0
B0 e -

CF 17178 GHe 1001 gty Sipan 375 Mz 1001 pis Spon 37,5 MHz |
Marker |
Type | met | we | ®-uaiue | v-value | Fusction | Function fesun [ vovabue | Function | Function Resu I
M1 1 TIL701E e | 16.03 dbm | B dawn | 15003 Mz | 1611 cBm | rda cown | 15 285 M
T T 470907 Mz ~0.74 dbm 26,00 d 1185 dim | nds | 26.00 d3
=12,08 cm 2 Factor 121

= - 1 ndE | 1
T2 1 1.T24993 QM -9.82 dbm Q Fatoe

15M BW / QPSK / Mid ch. 15M BW / 16QAM / Mid ch.

ke ctrunn
Ref Lmvel 30.37 dium  OFfsmt 0,37 O = ROW 900 15 Roef Levml 30.37 dbm  Offsst 0.37 ch = RBW 300 ke
o an A0CE GWT  LED s = VAW IMH Mede Auto FET o ate ADdE  EWT 1ED i & VEW LM Mode Auto EFT
o8 oF
1P Max (@17 Mar
L] EFTHT ]
td : it - el 11 i
o U s A i ‘ e TR [ R T 15, FIG0N000 Mz
j‘ o Tactar \ L || ) 11
1 T T \
10 e 1 s
. ! \
240 — e
. B - At
= B =
AD -40
0 50
B0 e <60
CF 1,745 e LTS Sipan 7.5 Mz [CF 1745 G 001 pis Spon 37,5 MHz |
Marker *larhur
Type | met | v | H-walun | Yovaloe | Fusction | Fumctian fesull If Type | met | T | H-valun | Y-vodue | Function | Fumnction Resun |
M1 1 aT64 | 14.33 dbm | s down | 1506 WAz | i 1 13.38 g | nls cawn | 15785 Wb
T Ll 1737645 Ghr | ~11.60 dbm | nda | 26.00 d3 TL Al 7 ~12.81 dm | na | 26.00 di
L 1 ,TEI0E G =11.56 ghm Q Factoe 115.7 1 =12, 54 cim 2 Factar 140
' e ' Tw

15M BW / QPSK / High ch. 15M BW / 16QAM / High ch.

&
@@

trunn
Ref Lwvml 30.97 dim  OFfsmt 0,37 G0 = ROW 900 5 ml 30,37 dbm Offset 0.37 oh = RBW 300 bhe
o an A0CE BWT  LED s = VBW  1MHE Mede Auto FET o ate ADdE  SWT 1ED i e VEW LEBE  Mode auto BET
Tor
i+ Max
L] T5.00 dbn EFTH] 1.0
1470100 ¢
el s el 000
o R T O PR : . T .- 200000000 ¥
10 dom ' Tattar i o fattor "ll 115.3]
d § 0der : '
) ! \l
10 diem -0
/
o \ L
20 e : —
bl et B a0
A0 ey =0
0 0
<0 b <60 cm
fuan 37,5 Miie | | CF 17725 G 1001 piy $pon 37, 5MHE |
Marhar
| _Type | Ret | T | =-walue | vovoels | Function | Function Resuit 1| Type | met | T | H-ualue | Y-vodue | Function | Function Resus |
M1 1 1771180 G | 15.00 gbm | rB down | 15172 M| [T 13,98 ol | s chown | P
T L 1.TAT Mz | =10.72 dbm | ndd | 26.00 d3 Tl | al ~12.08 cbm: | nc | 26.00 d2
TE 1 1, TEOL42 G =11.07 b Q Factoe 126.7 T2 1 =12.0% gl 2 Faclor 1Ed
] e ' «
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20M BW / QPSK / Low ch.

20M BW / 16QAM / Low ch.

Spectrum
Ref Level 30.97 dim  Offsat 0,37 o0 = ROW 500 105
o an 40CE BWT  LSD s o VAW 2MH Mede Auto FET
Tor
1P Max
AT
17
20 divm
E [ 200 BI0AN0E
i J .
Y [l
0 e 1
= )
20 dim—p > —
s "
£
AT
=0
B0 e
CF 1,72 GHe 1001 gty Sipan 50,0 M
Marker |
Type | wet | e | %-waiue | v-value | Fuscrion | Fumction fesui 1|
M1 1 1717852 Qe | 16 5L gbm | B dawn | 2008 M|
T T 1004 CHz | ~9.33 dbm | nda | 26,00 d3
Te 1 | T004 GHE =9.63 dbm Q Fatos B5.§
] ()

. (=)

ectry
evel 30,37 dbm  Offset 0.37 - RBW 500 kig
40 dE SWT 152 i e VEW  2MWe mMode duta FFT
EFTET ]
L
. y ndn e
. P e Pt 0, FIO000000 M
[ o factor '|I 84,1
0 die L
/
10 clm-
20 e e -
— .
- -
-30
-40
50
60
| CF 1.72 GHe 1007 pts Spon 50,0 MH:
Markar
Type | met | Tre | |_Function | Fumnction Reswt |
i L a 14.96 cBm | rdd clown | 2023 M
Tl | al i | nds | 26.00 d3
T2 1 ] 2 Factor (51
T T

20M BW / QPSK / Mid ch.

20M BW /16QAM / Mid ch.

®
=

0.37 dim  Offsmt 0,37 O = ROW 500 15
A0CE GWT  LSD s o VAW 2MH Mede Auto FET
L]
1.7
e
F - 20000000000 Ml
/
4 [
10 e
20 Qe \""‘ -
o & ~ A
e M|
A
0
B0 i
CF 1,745 e LTS
Marker
Type | wet | e | %-waiue | vovslus | Function | Fumction fesui 1|
M1 1 16,01 dbm | rls down | 20.08 MHz_||
T Ll e | ~9.80 dbm | nda | 26.00 d3
L 1 =988 g Q Factoe (L]
J [T

ki [w:e]
Rt Lmvml 30.37 dbm  Offamt 0.37 oh = RBW 500 ks
o ate A0dE BWT 1530 @ VEW MM Mode Auto EFT
hid
(@17 Mar
EFTHT ]
- - ety
‘ i ot T
J q fattor
. r !
1
- ;"
s ]
20 B - v —
- M,
-30
-ap
50
B0 o
(€5 1,745 Gha 001 pis Spon 50,0 MHz |
*larhur
Type | met | T | K-ualue | Y-wvodue | Function | Function Resus |
L 1 1.7a3e02 1515 | s chwn | 15,03 e
Al 173613 10,56 clémi | na | 26.00 di
1 1.TEE04 GHy =10.159 m 2 Factar AT
! W

20M BW / QPSK / High ch.

037 dbm  Offsmt 0,37 ob = RBW 500 13g
A0CE BWT  LSD s o VBW  2MHE Mede Auto FET
e 0.0 A
10 dim 20, 10000000 M
] £0.1
4 | A
i %
W i,
20
4D i
0
<80 e
CF 1,77 GHr aEi iy fipan 50,0 MHz |
Markr
| _Type | Ret | e | ®-walue | v-valhw | Fusction | Function Resul Il
M1 1 TIT2747 B | 1656 abm | rB down |
T L 4.76001 GHz | ~3.05 dbm | ndd |
TE 1 3, TH01% G =348 ghm Q Factoe

ro= "ea]
val 30,37 dbm  Offset 0.37 ob = REW 500 ki
A0 dE BWT 152 i e VEW  2MME Mode duta FFT
@ 1P May
ETTI]
nel 26 081 )
e Ao it -""'J"'"‘""[m' Biien 20, 000000000 M|
] Q factor 0e.32|
/ |
0dier :
-1
Pt o e
=20 g =
A e,
-30
-40
50
-6 cm
|oF 177 6H: 001 ity Spon 50,0 8Hz |
Marker
Type | met | Trc | K-value | Y-wodue | Function | Function Reswt |
[0 | - 1771948 GHz 15,48 ol | redd dhorwn | 20.06 M
T | af i ~10.22 clérm | ndd | 26.00 d3
T2 1 =10.57 i G Factor 9.2
! ()
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Test mode: LTE Band 2/25

1.4M BW / QPSK/ Low ch.

1.4M BW / 16QAM / Low ch.

-

2030 diem Offamt 0,90 cb & BAW 230 ks
A0 dE  BWT 633 ui e VBW 100 bHr o Made Suto FET
EETIT]
L o
20 o An|
- 1 346200000 Wi
10 dom siore
10 e
20 diver — =
s B Py
=3t daem
“A0
S0 el
&
GHz
Type | Ref | Tre | ¥ -vale | Function | Fumnction Result |:
M1 1 16.39 dbm B down 13882 Mz ||
n 1] 1 F Ghiz | =9.72 dbm | nd | 26.00 d8
T 1 1,8513748 G -9.52 gbm g Fasher 13743

=)
v
| 90,38 dbm  OPfamt 0.6 b = RBW 30 bhe
A0dE SWT 633 i e WEW 100 KM Made Auta FET
EFTIY
N X el 1 |
it ool i 1 34600000 M3
10 ol :
1 \ 1974.8
L !
y t
1 .
- I
A3
50
B0
07 GHz
Type | Bet | T | H-valun I Function Resus |

[l 2 L BID46AT GHz T

1 1l 18500263 GHz | 26.00 db

AF] 1 1 EEIAT1) GHE 13744

1.4M BW / QPSK / Mid ch.

1.4M BW / 16QAM / Mid ch.

| trumn
RefLoyal 3038 dm  OMset 0.20 6B = REW 30 3G Ref Level 30,98 dbm  OMset 0.30 ¢b = REW 30 kbg
40 dE BWT B33 ui e VAW 100 M2 Mede Auto FET j ALE 40 dE BWT &35 pi e VEW 100 ik Mode duta FFT
Tor
(@17 s
HATIT EFi]
20 e 1N A X neli
i ! 1314700000 M3 i st [l 1, 242700009 Mz
i / 14218 |  fattor 14013
4 P I
L L&
10 e it ¥ 0
<20 dam - A 30 ] =
= — T—— g
| T st i P
26 e e e et
A0 ey -
50 50
<00 CHhTy ) - e - 4= - ) T -
CF 10875 GHe Sipnn 3.5 M 18825 GHE 001 pis Span 5.5 MHz |
Marker Markar
| _Type | Ret | T | H-walun | ¥ - | Function | Fumction fesul | Type | met | Trc | H-value | v-volue | function | Fumnction Resun |
M1 1 1, BERI5HE GHE | 16.08 dbm | B down | E.3147 MHz_| i 2 L 8623007 Gl 1537 ot | rds clown | 1.3427 M
T 1 18218437 Ghr | =974 dbm | nda | 26.00 d3 To! 1l 18813297 10,51 climi | nd | 26.00 d2
T, 1 1, EALET Y G =9. 74 ghn Q Factoe 14214 T2 1 1.9 3171 Ghg =10.64 ofm 2 Factor 14015
] [ ! Tom e
1.4M BW / QPSK / High ch. 1.4M BW / 16QAM / High ch.
-
(= rrss= '1=,=]
Ref Lovel 30,30 diem Offiet 0.20 o8 = RBW 30 g Ref Lwymsl 30,38 dbm  OMset 0.30 db = REW 30 kig
o ART 40 dE  BWT 633 ui ow VBW 100 k2 Made Auto FET j ALE A0 dE BWT 633 i e VEW 100 ke Mode duta FFT
TOF ToF
| M
M
" L4
20 dBm e i
i —EW 10 e 1353100000 ¥
|
0 dbm= y 0 e
. 43 10 dhm 4
Py i e
20, TP 2 e s
o=y s KT
|
40 diae =40
20 50
B0 e &
€F 19143 6Hz Spon 3.5 MHz | |[F 19143 GHa 1001 ity Sipan .5 MHE
Marker Markar
Type | met | T | =-walue | v¥-welue | Function | Fumction Resull Il Type | ®et | Trc | H-value | Y-wodue | Function | Function Resun |
M1 1 1, 9130058 GHr 1643 dbm 8 down | 14091 MHz_| i 1 273 GHr | 15,22 cEm ol clown | 1.3531 M
T 1 LOI3ETST CMr | ~9.55 dbm | el | 26,00 d3 o al 24217 GHz | 10864 cBm | nds | 26.00 di
TE 1 1, PL49000 G 347 g Q Facloe [E1TF T2 1 ART40 GHT =10.65 ohm 2 Factor 1414.§
! T e
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3M BW / QPSK/ Low ch.

3M BW /16QAM / Low ch.

&
(@

Spectrum crunn
Ref Level 3098 dim  Offsat 0.0 o0 = ROW 50 G ml 3030 dim  Offset 0.30 ¢h » RBW 50 ihe
o an 40dE  BWT 370 pr o VAW 200150 mMede Auto FET A0dE  SWT 370 i & VEW 200ik  Made Auts EFT
Tor
1P Max
L] 14,43 abn EFTHY ]
1 nBoB0S A
24 e itl | 0 e T ety 1) |
E B e T ey B AEANO0DD bt i Ao b T, A B 2,10 A000000 Mg
7 g factar SE0.1 ] q fatto v,
o | { |
] f y Ll 7 T
£ e i 3 10 el
A J
\ / N
20 dim - <20 = - ;=
A e L N N ~—
i e gl b e St A2 A D —
Ay -0
=0 50
&0 60 Tt ut i :
| CF 10515 GHe 1001 gty Hipnn 7.5 Mz €7 18515 GHz 001 pis Span 7.5 MHz |
| Markar
Type | met | v | H-walun | v-vales | Fusction | Fumctian Fesull If Type | met | T | H-value | Y-vodue | runction | Fumnction Aesut |
M1 1 1, B3 G 13,43 gbm | B dawn | 3 tega MHz | [T 1370 clm | s cown | 31010 M
T 1 LE400191 CHe | ~11 56 dbm | nda | 26,00 d3 Tl | al =12.37 cléms | ncd | 26.00 d2
Te 1 1,BERIAST QML =11.34 gdbm Q Fatos 5581 T2 1 =12.20 ghm 2 Faclor 5565
] Wi e T [
3M BW / QPSK / Mid ch. 3M BW / 16QAM / Mid ch.
(e Frate [T]
Ref Lmvel 30,98 dim  OFfsst 0.0 o0 = BOW 50 5 R Lwvml 30,98 dbm  Offset 0.30 ch @ ROW 50 b
o an A0CE  GWT 3705 VAW 200050 Mede Auto FET o AtE ADdE  BWT 370 i e VEW 200iME  Mode Auto EFT
o8 ToF
1P Max (@17 Mas
L] EFTH] m
1 a
e ik - ; Ao ) iy
F B e v.r\_-\_;\-,aﬁ L o LTS T PR e Py 207 HI0000G Mz
i 4 factar JIl o faltor | ol
4 | A
D e 10 . 3
/ - /! \
20 dim 20 = o
==
2 . L
Sl Ao pme s
AD -4
- 50
B0 e <60 dT
| CF 10675 GH: LTS Sipon 7.5 MHz | | £F 18825 GHz 1001 iy Span 7.5 bz |
Marker Markar
Type | met | v | ®-walue | Yovalue | Fusction | Fumctian fesull If Type | met | T | Jovodue | Function | Fumnction Resut |
M1 1 1,8532042 GHr | 14,64 dbm | B down | 31160 MH_| i | 2 14,27 dim vl clown | 3.0719 Mz
T Ll 1ES09491 CHr ~11.39 dbm | nda | 2600 d3 T | af ~11.78 cim | ncd | 26.00 d§
L 1 1, BRHIS5 T GHL =11.44 gdhm Q Factoe 043 T2 1 =11.4% G 2 Factor EiR0
T e ! [

3M BW / QPSK / High ch.

3M BW / 16QAM / High ch.

Rt Loval 20,00 diee Offset 000 o0 = BEW 50 g
j= ARL 40 dE BWT 370w e VBW 200 12 Moder Auto FET
hiit
e Max
EE]
20 d e
AR A TR A
M 4 factar |
10 de ¥
]
<20 dim s
e Ay "
<40 v
£0
60 oo
[CF 19135 Gz Sipnn 7.5 M
Marker
|_Type | Ret | v | -l 1 ¥ vl | Function | Fumcthan Result
M1 1 1,09:33372 GHr | 1510 dBm | nds dawn | 3.0868 MHz |
TL 1 15119416 Ghr | ~10.%9 dbm | il | 2600 d3
T 1 17150295 G -1085 b G Factes S0
] (R

trunn
ml 30,38 dim OMsst 0.30 ¢h = RBW 50 b
b AtE A0dE  BWT 370 1 & VEW 200 Made Auto EFT
EFTH ]
T nelly
1 i S N
]
0 e + *
10 chm 1
] 18
7 s T
a0
50
-0 o
CF 19135 GHz 1001 ity
Markar
Type | met | T | H-value | __v-vodue | Function | Function Resus
wmi | 1 1370 cBm | s cown | 31244 805
e V1 12,54 chm 0l | 26.00 d3
Ti! H =12,3% hm 2 Fagtor £i2.0
B [T
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5M BW / QPSK / Low ch. 5M BW /16QAM / Low ch.

' (e =
Ref Luval 50,98 diim  OFfset 055 i @ REW 100 G et Lmvel 30,18 dim  Offset 056 ob @ FBW 100 ke
A0CE BWT 1D pnow VBW 300 Mot Au o Ate ADCE SWT 15 5w WEW 300M  node Aui RRT
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TF 10575 G 1001 pts Span 17.5 Mbz ©F 18535 aHz 1001 pts pon 12,5 MHz
~Marker | arkur
Typn | fwt | Tee | M owalun 1 Fovalum | Function | Function lswult I Type | ot | Tre | M-valun | ¥ ownbum | Function | Function Hewsds
M1 1 1853187 G 13,33 dlban | B down | [T} | 13,47 clbm | rolh clown | 5,357 Wb
1 T a LE4ITTE GHe | ~1L.77 dbm | nda | 26,00 05 T |1 12,00 clfm | na | 20.00 d3.
Tz 1 1855222 GH: -11.73 gbm | Q factor 0.4 T2 | 1 1 12,41 cEm | g factor | B
T e T W e

5M BW / QPSK / Mid ch. 5M BW / 16QAM / Mid ch.

! 7
Rt L 0,98 dim  DFRRE 0,5 o @ RRW 100 00 R Lwvml 30,98 dbm  Offset 0,50 cb @ BW 10
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LS L] 10k pty span 173 M, ) \cl 10825 Bpon 12 e
~Marker | Markur
Typn | fmt | Tee | M owalum 1 Fovalum | Function | Function et | Type | ot | Trc | Hovalun 1 Aownbus | Function | Tunction fewst
M1 1 1288648 O 18,07 dban | ndB down £37 e | [T . 1883067 Che 12,08 clbm | rwld clown | £330 b
1 2 LBTIT9 G | ~12.07 dbm | nda | 26000 5 T | 1 1879528 GHz | 13,16 ctm | nd# | 20.00 d3
T2 1 183510 GHz 1182 gbm | Factor asLe || T2 | 1 188510 GH: o factor | 332

] [ T [

5M BW / QPSK / High ch. 5M BW / 16QAM / High ch.

o
0,38 dim  Offsat (.35 68 & REW 100 ki Ref Leval 30,38 dbm  OMset 030 cf & REW 100 ke
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Typa | fut | Tee | - bum 1 vl |_Function | Function lsuut Il Type | But | Tee | | Function st

M1 1 1611200 G 1303 dben | ndB down 407 Mz || My | £33 e

T 2 -12.24 dBm | o8| 26.00 03 T | a 2600 d3

T2 1 =12.05 obm | Q factor 3533 12| 1 91 - o9 cam | [ 358 4

[ 1 Wi e
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10M BW / QPSK / Low ch. 10M BW / 16QAM / Low ch.

(e & (e =
Ref Luvel 50,95 diim  OFfset 0.6 i @ REW 00 feef Lwvml 30,98 diim  Offset 0.50 cB & RBW 200 ke
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1
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~Marker | arkur
Typn | fwt | Tee | M owalun 1 Fovalun | Function | Function lswult I Type | ot | Tre | H-valun | ¥ ovabum | Function | Function Heuds |
M1 1 1853807 e 18,65 dban | B down prery| [T} | 1857473 Gre 14,36 ce | rolh clown | 10,315 M
1 T a 1549805 GHr | ~1L.17 dbm | nda | 26,00 05 T |1 LEA933 GH | 11,75 lfm | na | 20.00 d3
Tz 1 1500255 Ghz -11.23 gBm | o Factor 1T T2 | 1 1.860195 GH: ~11.50 cBm | @ factor | 1801
() T [
10M BW / QPSK / Mid ch. 10M BW / 16QAM / Mid ch.
Spectrum a Spectrim ‘%“]
Ref Lovel 5058 dim  OMfset 035 o8 & REW 200 g RefLoval 3098 dbm  Offset 0,58 cb & REW 200 b
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~Marker | Markur
Typn | fmt | Tee | Fovatum | Function | Function lsuul | Type | ot | Trc | Hvalun 1 ¥ ownbum | Function | Tunction Heust |
M1 1 1800 dbm | nd8 down 10,865 Wre | [T T 1885737 Che 13,71 clbm | reld cown | 10,015 Wb
1 2 : -11.10 dBm | nda | 26000 5 T | 1 LETT4E GHz | ~12,17 lfm | nd# | 20.00 d3
T2 1 X : “1i.15 gbm | o Factor 10,1 || T2 | 1 1887535 GH: -1z.79 cem | fator | [T
] W e T o e

10M BW / QPSK / High ch. 10M BW / 16QAM / High ch.

® ®
G
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o An A0CE  BWT  LED uow VEW  1MHZ  Mode Auto FET o wtE AUdE BWT LB Ui w WEW LM piode Aui0 FFT
TOF o8
| T | O
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Typa | fut | ¥ee | = -walun Yovalm | Function | Fumctian lsuult I Type | ot | Tee | #-valun | Wewobus | Vunetien | Function feuur
M1 1 1607652 G 1460 dbm | ndB down 10,388 Mre_| [T 1,006407 Gr 13,08 e | A cown | 30,20 W
T 2 1904805 GHe | ~1L.45 dbm | o8| 26.00 03 T | a 1904855 GHz | -11.9) dém | nai# | 26.00 3
T2 1 191517 Gz =11.43 opm | Q factor 189.1 12| 1 1915145 GHz =12.19 cam | Q factor | o

[T T T e
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15M BW / QPSK / Low ch.

15M BW / 16QAM / Low ch.

1
Ref Luval 50,98 diim  OFfset 0.6 ci e REW J00
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y |
/ \
. i . - 3 .
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<y e == - - -
40 it
50 dbim
60 e
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Typn | fwt | Tee | M owalum 1 Fovatue | Function | Function lswult I

M1 1 1,860577 e 12,10 dban | ndB down LM |

1 T a 154033 Ghe | -11.82 dbm | nda | 26,00 05

Tz 1 192 G =12.00 obm | Q factor 1223

Spectrun
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My
e o
- sesiloc P
10 o T 0 facteo 1218
0 i ‘I
10 chim= . -
s - =
o e, o =
i = - - S
-4
-5
-60 %
©F 1aata Az 1001 pte Span 37,8 MMz
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T s -12.87 cEm | nds | 2000 d3
T2 | 1 “1z.78cEm | g factor | L0
1 W e

15M BW / QPSK / Mid ch.

15M BW / 16QAM / Mid ch.

&
=

1
Rt L 0,58 diim  OMfset 0,35 6 & REW 300
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Typn | fmt | Tee | Fovalun | Function | Function suult L}
M1 18,75 dban | ndB down 15097 Wre |
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Tz 1 <11.23 dbm | Q factor 174.3
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v
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|
\
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[ERE T TET 1001 pte Spon 37,3 MHE
L _1.09a9 Spon 37,3 M )
Markur
Type | mnt | Tre | *-valun | cwabue | Function | Turtion Sesi |
[T} ] 157748 G 15.73 cim | B cown | 15097 M
n | af 1874995 GH: | -12.06 i | ndd | 26.00 &
Tz | 1 1,859933 Gh: 1710 cbm G Fator | 1244

15M BW / QPSK / High ch.

15M BW / 16QAM / High ch.

0,38 dbm  DMat 0,55 08 = RRW 300 %
ADCE BWT  LES Ui ow VBW LM Mode Auto FET
M
R e i
g i 15 "
] @ Tactor™ 15.5)
1 T
3 L
L 1 3
40 it S
50 dibir
o
TF Lo arie 1001 pis Bpan 375 Mz
~rarkar t
Tpn | fet | T | *ownlun | vevalm Function | Furetian ieuut i
M1 1 1850 dbm | nd8 down iSiTE M ||
T | 1 1140 dbm | A | 26.00 d3
Tz 1 -11.50 gbm | Facter 125.5

o
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Type | mut | Tre | Yovous | Function | Furction fesid
M | 1 13.29 cim | B cowen | 15 e
n | -12,66 cim | ndd | 26.00 &3
Tz | 1 1z85 b G factor | 1244
1 W e
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20M BW / QPSK / Low ch. 20M BW / 16QAM / Low ch.

® &
@

Ref Lovel 3058 dim  OMset 035 c & REW 500 e Ref Level 30,38 dbm  Offset 0350 ob & REW 500 kb
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~Marker | Markur
Typn | fwt | Tee | 3 owalun 1 Fvalum | Function | Function lswutt I Type | ot | Tre | ®-valun | ¥ ownbum | Function | Function Heusde |
M1 1 1863806 cre 13.06 dban | B down S0.38 Mre || [T} T 1863047 GHe 13,56 clbes | rulh clown | 0.6
1 T a LEEI9S GHz | -11.74 dbm | nda | 2600 05 T |1 LE5006 GHz | ~12.45 clfm | na | 20.00 d3.
Tz 1 187014 GHz -1L.99 gbm | o Factor 2.3 T2 | 1 180999 GH: -1z.48 B | @ factor | 4.0
() T [
20M BW / QPSK / Mid ch. 20M BW / 16QAM / Mid ch.
[E— [m= 5 =)
Ref Lovel 5058 dim  OMfset 035 o8 & REW 500 g RefLoval 3098 dbm  Offset 0,58 cb & REW 500 ks
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~Marker | Markur
Typn | fmt | Tee | 3 owalun 1 Fovalum | Function | Function lsuut | Type | ot | Trc | Mvalun ¥ owobum | Function | Tunction fewst |
M1 1 70283 e 15.00 dbn | ndB down 30,08 M| [T T 1870703 Cre 1363 clbm | reld clown | FREETIT
1 2 10,66 dBm | nda | 26,00 5 T | 1 LETI46 GHz | ~12.07 dim | nd# | 20.00 d3
T2 1 ~10.98 dbm | Factor va.e || T2 | 1 189259 GH: ~1z.71 cem | fator | 2.4

] T e T [

20M BW / QPSK / High ch. 20M BW / 16QAM / High ch.

Rl Laval 5096 dim Dffant 035 08 & BEW 500 Ref Level 30,38 dbm  Offiet 038 of & REW 500 ks
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farker t larhur
Typa | fut | Tee | 3 -walbum Fvalum |_Function | Function lsuult Il Type | But | Tee | Hovalun 1 ¥ ovolum |_rPunction | Function feust |
M1 1 1597507 1530 dbn | ndB down W TaMe | [T 1.808806 Gh 1623 clm | ndd down | 15,78 e
T 2 LE0501 G | 10,86 dBm | o8| 26000 03 T | a 1E9501 GHz | -12.07 dém | nai# | 2600 d3
T2 1 1AL4TE GHs -10.55 cbm | Q factor ¥5.3 12| 1 1LP1479 GHz =12.13 cam | Q factor | 6.6
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99% Occupied Bandwidth

Test mode: LTE Band 12

1.4M BW / QPSK/ Low ch.

1.4M BW / 16QAM / Low ch.

LETE
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3 T v
{ \
o 4 \
10 clr
20 dan - ——
p—— e
< der
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60 o
F Gew.7 MnE 180 pis Sipan 3.5 Mz
Marker |
Typa | Ret | vee | ®-walun I wvatn | Function | Fumetin fesul i
M1 1 500 ET4E Wi 1644 dbm
L | 1| 199, 15804 Mz | 10.73 dbm | Occ 8w | LOBTSLEEET Mz
T2 1 TO0 24343 MR 764 apn

WOl Laval 30.22 dBm  OMset 0.94 00 & REW 30 ke
40D SWT 03330 w VEW 100 kHr  Mode Suto FFT
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Marhur
Type | ot | Tre | ¥-valun | v-vobue | Function | Function fe st |
[ 1 00, G23E Mhs 15,70 ctm |
T | af 499, 15458 Mz | 9,20 cm | DcBw | LOSHO559 M
T 1 0029695 b §,41

1.4M BW / QPSK / Mid ch.

1.4M BW / 16QAM / Mid ch.

®
[@ ]

- . WBW 50 b0
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T: 1 7O D4E9E Mz 9.59 dom |

B

Spectrum 2

Rl Leval 30,24 d8m  OMsst 0.34 06 = RBW 30 ks
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[T 1 070733 M 16,63 b | |
1 704, B4TEE M 8,78 dim OgcBw | 1. 10130B501 M
T2l | 3 T08,04695 MHz 7.0 cbm |

1.4M BW / QPSK / High ch.

1.4M BW / 16QAM / High ch.

Spectrum 2 (E] ¥
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. e

Spectrum 2 (¥) l"“ |
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b VA T14.74755 Mz 8,17 dEm OccBw | £ 104595105 MET
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3M BW / QPSK/ Low ch.

3M BW /16QAM / Low ch.

et Lawml 50,05 dliem OMfast 0,24 60 & BRW 50 s
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5M BW / QPSK / Low ch.

5M BW /16QAM / Low ch.
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10M BW / QPSK / Low ch.

10M BW / 16QAM / Low ch.
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Test mode: LTE Band 13

5M BW / QPSK / Low ch.

5M BW / 16QAM / Low ch.
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10M BW / QPSK / Mid ch.

10M BW / 16QAM / Mid ch.
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Test mode: LTE Band 5/26
1.4M BW / QPSK / Low ch. 1.4M BW / 16QAM / Low ch.
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KCTL

3M BW / QPSK/ Low ch.

3M BW /16QAM / Low ch.
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5M BW / QPSK / Low ch.

5M BW /16QAM / Low ch.
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10M BW / QPSK / Low ch.

10M BW / 16QAM / Low ch.
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Test mode: LTE Band 26

15M BW / QPSK / Low ch.

15M BW / 16QAM / Low ch.
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Test mode: LTE Band 4/66

1.4M BW / QPSK/ Low ch.

1.4M BW / 16QAM / Low ch.
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3M BW / QPSK/ Low ch.

3M BW /16QAM / Low ch.
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5M BW / QPSK / Low ch. 5M BW /16QAM / Low ch.
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10M BW / QPSK / Low ch. 10M BW / 16QAM / Low ch.
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15M BW / QPSK / Low ch.

15M BW / 16QAM / Low ch.
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20M BW / QPSK / Low ch.

20M BW / 16QAM / Low ch.
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20M BW /16QAM / Mid ch.
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Test mode: LTE Band 2/25

1.4M BW / QPSK/ Low ch.

1.4M BW / 16QAM / Low ch.
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3M BW / QPSK/ Low ch. 3M BW /16QAM / Low ch.
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5M BW / QPSK / Low ch.

5M BW /16QAM / Low ch.
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10M BW / QPSK / Low ch.

10M BW / 16QAM / Low ch.
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15M BW / QPSK / Low ch.

15M BW / 16QAM / Low ch.
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20M BW / QPSK / Low ch.

20M BW / 16QAM / Low ch.
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